SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4AN0920H

MIMO <Ant. 4+3(4)>

EUT Mode 802.11be EHT40 FullRU

Plot on 5965 MHz

Plot on 6205 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 14.66 dém  Offset 25.66 dB Mode Auto Sweep RefLevel 15.27 dBm  Offset 26.27 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 5.965 GHz 1001 pts SEBH 281.344 MHz CF 6.205 GHz 1001 Els an 274.752 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 5.32 dBm RBW 1.000 MHz Peak Power 5.65 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | Ppowerabs | PowerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-140.672 MHz | -105.504 MHz 1.000 MHz 5.85307 GHz -45.51 dbm -50.,63 db -10,63 db -137.376 MHz | -103,032 MHz 1.000 MHz 5.10156 GHz -40,31 cbm 45,36 cb -5.56 db
-105.504 MHz ~70.336 MHz 1.000 MHz 5.85964 GHz -45,50 dBm -50.82 dB -10.87 d8 -103.032 MHz -68.688 MHz 1.000 MHz 6.10238 GHz -40.29 dBm -45.95 dB -6.09 d&
70,336 MHz | -36.168 MHz 1.000 MHz 592868 GHz -25.75 dBm -31.07 dB -11.04dB -68.688 MHz | -35,344 MHz 1.000 MHz 6.16952 GHz 24,17 dBm 29,82 dB 9,79 dB
36,168 MHz | -35,168 MHz 1,000 MHz 5.92900 GHz -25,79 dBm 311148 -14,44 d 35344 MHz | -34,344 MHz 1,000 MHz 5.16982 GHz 24,21 dbm -29.96 db -13.20dB
35.168 MHz 36,168 MHz 1,000 MHz 6.00100 GHz -24,88 dBm -30.20 dB -13.53dB 34344 MHz 35,344 MHz 1,000 MHz 6.24D18 GHz -23.07 dBm -28.72 dB -12,06 dB
36.168 MHz 70.336 MHz 1.000 MHz 6.00131 GHz -25.05 dbm -30,36 db -10,33 dB 35.344 MHz 68,688 MHz 1.000 MHz 6.24103 GHz -23.29 dbm -28.95 db -8.78 db
70.336 MHZ 105,504 MH2 1,000 MHz 6.07036 GHZ -47.09 dBm -52.40 dB -12.45 d8 68.688 MHZ 103.032 MH2 1.000 MHz 6.30789 GH2 -42.19 dBm -47.84 dB -7.89 dB
105504 MHz | 140,672 MHz 1,000 MHz 6.07064 GHz -47.22 dBm -52,54 dB -12.54 dB 103.032 MHz | 137.376 MHz 1,000 MHz 6.30817 GHz -42,27 dBbm -47.92 dB -7.92 dB
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Spectrum ‘%‘ pectrum EV'-]
Ref Level 14.50 dem  Offset 25.30 db Mode Auto Sweep Ref Level 15.19 dém  Offset 26.15 dp Mode Auto Sweep
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Spectrum Emission Mask standard: None

Peak Power 5.26 dBm RBW 1.000 MHz

Spectrum Emission Mask standard: None

Peak Power 5.35 dBm

Range Low Range U, RBW Frequen
-137.984 MHz -103.488 MHz 1.000 MHz 6.45999 GHz
-103.488 MHz 68,992 MHz 1,000 MHz 6.46165 GHz
-68.992 MHz -395.496 MHz 1.000 MHz 6.52826 GHz
-35.496 MHz -34.496 MHz 1,000 MHz 6.52067 GHz
34.496 MHz 35.496 MHz 1,000 MHz 6.60033 GHz
35.496 MHz 68.992 MHz 1.000 MHz 6.60063 GHz
68,922 MHZ 103,488 MHz 1,000 MHz 6.66780 GHz
103.488 MHz 137.984 MHz 1,000 MHz 6.66890 GHz

RBW 1.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit
-150.464 MHz | -112.848 MHz 1.000 MHz 6.29200 GHz -39,15 dBm ~#4,41 db ~4.41db
-112.848 MHz =75.232 MHz 1.000 MHz 6.20230 GHz -39.17 dBm -44.43 dB
75.232 MHz | -38.616 MHz 1.000 MHz 6.36623 GHz -23.29 dBm -28,55 dB
38616 MHz | -37.816 MHz 1,000 MHz 6.36655 GHz -23,18 dBm -28.44 dB
37616 MHz 38,616 MHz 1,000 MHz 6.44345 GHz -22,72 dBm -27.98 dB
36616 MHz 75.232 MHz 1,000 MHz 544377 GHz -22,92 dBm -26.18 dB
75.232 MH2 112,848 MH2 1.000 MHz 6.51770 GH2 -41.07 dBm -46,33 dB
112.848 MHz | 150,464 MHz 1,000 MHz 6.51800 GHz -41,05 dBm -46.31 dB
Dat E 18

Power Abs Power Rel ALimit
-40.21 dbm -45.56 cb -5.56 dbs
-40.07 dBm -45.42 dB -5.47 dB
-25.09 dBm -30.44 dB -10.14 dB
-25.03 dbm -30.38 dB -13.72dB
-23.87 dbm 22,22 b -1255 db
23,81 dbm 29,16 dB -9.13 db
-44.55 dBm -49.90 dB -10.14 dB
-44.56 dBm -49.91 dB -9.91 di
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Plot on 6685 MHz Plot on 6845 MHz

Spectrum '%1 Spectrum B@’
Ref Level 15,22 dBm  Offset 26.22 d8 Mode Auto Sweep Ref Level 15,16 dBm  Offset 26,16 d8 Mode Auto Sweep
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CF 6.685 GHz 1001 pts Span 281.984 MHz | | CF 6.845 GHz 1001 pts Span 286.272 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 4.99 dBm RBW 1.000 MHz Peok Power 4.28 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-140.952 MHz | -105,744 WHZ 1,000 MHiz 657855 GHz -38.18 dbm 4317 dB 31748 -143.136 MHz | -107.352 MHz 1.000 MHz 6.73750 GHz -45.62 dbm 43,90 dB
-105.744 MHz -70.496 MHz 1,000 MHz 657940 GHz -38.13 dBm 43,12 db =317 db -107.352 MHz -71.568 MHz 1,000 MHz 6.73779 GHz -45.85 dbm 46,93 db
-70.436 MHz -36.248 MHz 1.000 MHz 664804 GHz -23.47 dbm -28.46 db 8,30 dB -71.568 MHz -36.784 MHz 1.000 MHz 680778 GHz -28.73 dbm -33.00 db
-36.248 MHz -35.248 MHz 1.000 MHz 664892 GHz -23.35 dbm 28,35 dB -11,68 d -36.784 MHz -35.784 MHz 1.000 MHz 680838 GHz -28.51 dbm 32,79 db
35.248 MHz 36,248 MHz 1,000 MHz 6.72108 GHz -23.04 dém -28,03 dB 1137 dB 35.784 MHZ 36.784 MHz 1,000 MHz 6.88162 GHz -26.93 dBm -31.21dB
36,248 MHz 70.496 MHz 1,000 MHz 6.72139 GHz -23.21dBm -28.21dp £.17dp 36.784 MHz 71.568 MHz 1,000 MHz 686193 GHz -27.01 dbm -31.29 db
70,486 MHz | 105.744 MHz 1.000 MHz 6.79060 GHz -41,43 dbm -45,43 db -6.53 dB 71568 MHz | 107.352 MHz 1.000 MHz 695221 GHz -48.58 dBbm -53.26 db
105.744 MHz | 140.392 MHz 1.000 MHz 6.79117 GHz -41.45 dbm 46,45 dB 6,45 db 107.352 MHz | 143.136 MHz 1.000 MHz 6.95250 GHz -48.94 dBbm 53.22 dB
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MIMO <Ant. 4+3(3)>

EUT Mode

802.11be EHT40 FullRU

Plot on 5965 MHz

Plot on 6205 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 14.55 dBm  Offset 25.55 dB Mode Auto Sweep RefLevel 15.15 dBm  Offset 26,15 d® Mode Auto Sweep
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CF 5.965 GHz 1001 pts Ean 200.896 MHz CF 6.205 GHz 1001 Els EEan 189.12 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 4.41 dBm RBW 1.000 MHz Peak Power 4.71 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-100.448 MHz | -75.336 MHz 1.000 MHz 5.8A356 GHz -44,52 dBm -49,33 db 5,33 de -34.560 MHz | -70.520 MHz 1.000 MHz 6.13380 GHz -42.08 dbm -45.78 db -6.78 dB
-75.336 MHz -50.224 MHz 1.000 MHz 5.88976 GHz -44.84 dBm -49.25 dB -9.29 d8 -70.920 MHz 47,280 MHz 1.000 MHz 6.13417 GHz -42.09 dBm -46.80 dB -6.85 d8
50,224 MHz | 26,112 MHz 1.000 MHz 592774 GHz -32,88 dBm -37.28 dB -13.58 dB -47.280 MHz | -24.640 MHz 1.000 MHz 6.15877 GHz -35.66 dBm -40.37 dB -12.74dB
26,112 MHz | 25112 MHz 1,000 MHz 5.93901 GHz -30,75 dBm -35,16 dB -17.66 dB 24,640 MHz | -23.640 MHz 1,000 MHz 5.16045 GHz -30.76 dbm -35.47 db -17.47 dB
25.112 MHz 26.112 MHz 1,000 MHz 5.39028 GHz -31.23 dBm -35.63 dB -18.13 dB 23,640 MHz 24,640 MHz 1,000 MHz 6.22054 GHz -29.43 dBbm -34.13 dB -16.13 dB
26,112 MHz 50.224 MHz 1.000 MHz 6.00146 GHz -33.81 dBm -38,22 db -14.78 db 24.640 MHz 47.280 MHz 1.000 MHz 524115 GHz -32.12 dbm -36.82 dB -12,76 db
50.224 MH2Z 75.336 MH2 1,000 MHz 6.04024 GH2Z -45.38 dBm -49.79 dp -9.84 da 47.280 MH2Z 70.920 MH2 1.000 MHz 6.27564 GHZ -43.46 dBm -48.17 dB 831d8
75.336 MHz | 100.448 MHz 1,000 MHz 6.04044 GHz -45,58 dBm -49.99 db -9.99 di 70.920 MHz 94,550 MHz 1,000 MHz 6.27620 GHz -43,54 dBbm -48,25 db -8.25 dB
L ] L ) -
Spectrum ‘%‘ pectrum EV'-]
RefLevel 14.89 dBm  Offset 2583 df Mode Auto Sweep RefLevel 15.09 dBm  Offset 26,09 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
0 dbffildheck AT 0 dbffildheck AT
P<20C i — | P<20C [
0 dbm T i |L 0 dBm; 1 J ]‘
-10 d& -10 o T
—] = ] I
.20 dBy _ = -20 d8 —
e — — | —— — 7 s
-30 df — — < -30 dey = ——= — —
- - - = - ~
_— ~1 - —
40 da ——— || #0dem= ———
50 der 50 der —
60 d -60 dBm
70 d8 -70 d8
.80 dB .80 dB
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Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 5.38 dBm RBW 1.000 MHz Peak Power 5.11 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-121.312 MHz | -90.364 MHz 1.000 MHz 6.31385 GHz -36,39 dBm -43,77 db -3.77 de -114.944 MHz | -6.208 MHz 1.000 MHz 6.47866 GHz -40.72 dBm -45.83 db -5.83 db
-00.984 MHz -60.656 MHz 1.000 MHz 6.31414 GHz -38.39 dBm -43.77 dB -86.208 MHz -57.472 MHz 1.000 MHz 6.47891 GHz -40.68 dBm -45.80 dB -5.85 dB
60656 MHz | -31,328 MHz 1.000 MHz 6.36866 GHz -25.20 dBm -30,58 dB 57472 MHz | -25.736 MHz 1.000 MHz 6.53492 GHz -28.86 dBm -33.98 dB -13.88 dB
31,328 MHz | -30,328 MHz 1,000 MHz 6.37380 GHz -24,18 dBm -20,56 d 20,736 MHz | -28.736 MHz 1,000 MHz 553539 GHz -20.66 dBbm -33.76 dB -16.28 db
30328 MHz 31,326 MHz 1,000 MHz 6.43620 GHz -23,57 dBm -26,55 dB 28.736 MHz 29,736 MHz 1,000 MHz 653461 GHz -26.58 dBm -31.63 dB -14.13 dB
31.328 MHz 60,656 MHz 1.000 MHz 5.44012 GHz -24.59 dbm -29,96 db 29,736 MHz 57.472 MHz 1.000 MHz 5.59485 GHz -26.46 dBm -31.57 dB -11.54dB
60.656 MHZ 90,984 MH2 1.000 MHz 6.49538 GH2 -40.01 dBm -45.39 dp 57.472 MH2Z 86.208 MH2 1.000 MHz 6.65086 GHZ -44.01 dBm -49.13 dB -9.27 dB
90,984 MHz | 121,312 MHz 1,000 MHz 6.49635 GHz -40,13 dBm -45,51 dB 86.208 MHz | 114.944 MHz 1,000 MHz 6.65155 GHz -44.02 dBbm 49,14 0B -9.14 dB
L ] L ) [
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Report No. : FR4N0920H

Plot on 6685 MHz

Plot on 6845 MHz

Spectrum '%1 Spectrum B@’
Ref Level 14.91 dBm  Offset 2591 dB Mode Auto Sweep Ref Level 14.86 dBm  Offset 25.86 dB Mode Auto Sweep
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CF 6.685 GHz 1001 pts Span 286.528 MHz | | CF 6.845 GHz 1001 pts Span 183.936 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 4.32 dBm RBW 1.000 MHz Peak Power 3.46 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-143.264 MHz -107.448 MHz 1.000 MHz 6.57741 GHz -38,00 dBm -42,32 dB -2,32 dB -91.968 MHz -68.976 MHz 1.000 MHz 6.77575 GHz -44.25 dbm -47.71 dB. -7.71dB
-107.448 MHz | -71,532 MHz 1,000 MHz 657798 GHz -37.95 dém -42.27 d8 2.42d8 68,0976 MHz | -45.984 MHz 1,000 MHz 6.77612 GHz -44.27 dBm 47.74.dB -7.78 dB
-71.632 MHz -36.816 MHz 1.000 MHz 6.64804 GHz -24.70 dBm -29.02 dB -8.99 dB -45.984 MHz -23.992 MHz 1.000 MHz 6.80779 GHz -33.76 dBm -37.22 dB -12.42 dB
-36.816 MHz -35.816 MHz 1.000 MHz 6.64835 GHz -24.64 dBm -28.96 dB -12.30 dB -23.992 MHz -22.992 MHz 1.000 MHz 6.82111 GHz -28.55 dBm -33.02 dB -15.02 db
35816 MHz 36.816 MHz 1.000 MHz 6.72165 GHz -24.50 dBm -28.82 dB -12.16 dB 22992 MHz 23,992 MHz 1.000 MHz 65.86889 GHz -27.23 dBm -30.69 dB -12.69 dB
36.816 MHz 71632 MHz 1,000 MHz 6.72196 GHz -24.63 dBm -28,95 dB 8,92 dB 23,992 MHz 45.984 MHz 1,000 MHz 6.88165 GHz -31.48 dbm -34.95 db -10.34 dB
7LA32 MHz | 107.448 MHz 1,000 MHz 6.78230 GHz -40,66 dBm -44,28 dB 5.03de 45,084 MHz 68,276 MHz 1,000 MHz 631370 GHz -45.05 dBm 48,51 dB -5.66 db
107 .448 MHz 143.264 MHz 1.000 MHz 6.79258 GHz -40.65 dBm 44,97 dp -4.97 dB 68.976 MHz 91.968 MHz 1.000 MHz 65.91480 GHz -45.14 dBm -48.60 db 8.61 db
Dat 11:08:01 Date: 8
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MIMO <Ant. 4+3(4)>

EUT Mode

802.11be EHT80 FullRU

Plot on 5985 MHz

Plot on 6225 MHz

Spectrum né] pectrum né]
Ref Level 14.67 dém  Offset 25.67 dB Mode Auto Sweep Ref Level 15.29 dém  Offset 26.25 dp Mode Auto Sweep
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CF 5.985 GHz 1001 pts SEan 408.96 MHz CF 6.225 GHz 1046 Els an 522.752 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.45 dBm RBW 1.000 MHz Peak Power 2.88 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel aLimit
-204.480 MHz | -153.360 MHz 1.000 MHz 583144 GHz -46.,55 dbm -48,44 db 8,44 db -261.376 MHz | -196.032 MHz 1.000 MHz 5.02470 GHz -40,48 dbm EERCED -3.36 db
-153.360 MHz -102.240 MHz 1.000 MHz 5.83184 GHz -46.88 dBm -48.33 dB -£.38d8 -196.032 MHz -130.688 MHz 1.000 MHz 6.02922 GHz -40.58 dBm -43.46 dB -3.51d8
-102.240 MHz | -52,120 MHz 1.000 MHz 591583 GHz -32.01 dBm -33,46 dB -10.74 dB 130,688 MHz | -66,344 MHz 1.000 MHz 6.15539 GHz -26.38 dBm 29,26 dB 885 dB
52,120 MHz | -51,120 MHz 1,000 MHz 5.93313 GHz -29,58 dBm -31.03dB -16,03 dB 66,344 MHz | -65,344 MHz 1,000 MHz 5.156891 GHz -26.29 dbm 20,17 db -14.17 d
51.120 MHz 52,120 MHz 1,000 MHz 6.03687 GHz -29,23 dBm -30.74 dB -15.74 dB 65344 MHz 66,344 MHz 1,000 MHz 6.28103 GHz -24.57 dBm -27.35 dB -12.85 dB
52,120 MHz | 102.240 MHz 1.000 MHz 6.04431 GHz -30.04 dbm -31,49 db -10,34 dB 66.344 MHz | 130,688 MHz 1.000 MHz 6.20260 GHz -25.12 dBm -28.00 dB -7.85 dB
102.240 MHz 153,360 MH2 1,000 MHz 6.13816 GHZ -46.23 dBm -47 68 dB -7.73d8 130.688 MHz 196,032 MH2 1.000 MHz 6.42078 GH2 -44.43 dBm -47.31 dB -7.36 dB
153.360 MHz | 204.480 MHz 1,000 MHz 6.13938 GHz -46,33 dBm -47,78 dB -7.78 dB 196,032 MHz | 261,376 MHz 1,000 MHz 5.42229 GHz -44,49 dBm 47,37 dB 7,37 dB
L ] L ) -
Dat Dat 11:17:00
Spectrum né] pectrum Ev'-]
Ref Level 15,37 dém  Offset 26.37 db Mode Auto Sweep RefLevel 15.47 dBm  Offset 26.47 df Mode Auto Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 2.71 dBm RBW 1.000 MHz Peak Power 2.49 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-261.536 MHz | -211,152 MHz 1.000 MHz 5.17308 GHz -42,52 dbm -#5.,63 db 5,63 db -305.280 MHz | -228,360 MHz 1.000 MHz 5.39478 GHz 41,35 dbm 43,83 cb -3.83 db
-211.152 MHz -140.768 MHz 1.000 MHz 6.17460 GHz -42.78 dBm -45.49 dB -228.960 MHz -152.640 MHz 1.000 MHz 6.39629 GHz -41.43 dBm -43.91 dB -3.95 dB
140,768 MHz | 71,384 MHz 1.000 MHz 6.31085 GHz -27.05 dBm 29,76 dB -152.640 MHz | 77,320 MHz 1.000 MHz 6.54291 GHz -25.80 dBm 28,23 dB -7.79 dB
71384 MHz | -70,384 MHz 1,000 MHz 5.31387 GHz -26,57 dBm -20,28 dB -14.28.dB 77320 MHz | -76,320 MHz 1,000 MHz 554793 GHz -25.48 dbm -27.96 db -12.96 db
70,384 MHz 71364 MHz 1,000 MHz 6.45613 GHz -24,63 dBm -27.34 dB -12.34dB 76,320 MHz 77.320 MHz 1,000 MHz 6.70207 GHz -25.28 dBm -27.76 dB -12.76 dB
71384 MHz | 140.768 MHz 1.000 MHz 5.45664 GHz -24.66 dbm -27,38 db -7.35 dB 77.320 MHz | 152.640 MHz 1.000 MHz 6.70257 GHz -25.33 dbm -27.82 dB -7.79 db
140.768 MHz 211,152 MHz 1.000 MHz 6.59138 GH2 -46.78 dBm -49.49 dp -10.30 d8 152.640 MH2 228,960 MHz 1.000 MHz 6.85321 GH2 -44.80 dBm -47.29 dB -7.40 dB
211.152 MHz | 201536 MHz 1,000 MHz 659691 GHz -47,53 dBm -50.24 dB -10.24 dB 228,960 MHz 305,260 MHz 1,000 MHz 6.85672 GHz -44.93 dBbm -47.42 dB -7.42 di
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Plot on 6705 MHz
Spectrum

SGL Count 100/100

Ref Level 15.64 dBm  Offset 26.64 dB Mode Auto Sweep

Plot on 6785 MHz
Spectrum [@

Ref Level 15,59 dém  Offset 26,52 dB Mode Auto Sweep
SGL Count 100/100
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Spectrum Emission Mask Spectrum Emission Mask Standard: None
Peak Power 2.42 dBm Peak Power 2.36 dBm RBW 1.000 MHz
Rangelow | Rangeup | rREW | Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-240.384 MHz | -180.268 MHz 1.000 MHz -230.400 MHz | -172,800 MHz 1.000 MHz 6.61197 GHz ~43.33 dbm 45,70 0B -5.70 0B
-180.288 MHz -120,192 MHz 1.000 MHz -172.800 MHz -115.200 MHz 1.000 MHz 661381 GHz -43.08 dBm -45.44 db -5.77 d&
-120.12 MHz | -61.036 MHz 1,000 MHz -115.200 MHz | -53.600 MHz 1,000 MHz 6.72617 GHz -29.40 dBbm -31.76 dB -11.72 dB
-61.096 MHz | -60.096 MHz 1,000 MHz 58,600 MHz | -57.600 MHz 1,000 MHz 6.72665 GHz -29.25 dBm -31.61dB -16.61dB
60,096 MHz 61,096 MHz 1.000 MHz 57.600 MHz 58,600 MHz 1.000 MHz 684335 GHz -27.04 dBm 29,40 dB -14.40 dB
61096 MHz | 120,192 MHz 1,000 MHz S8.600 MHz | 115.200 MHz 1,000 MHz 6.85218 GHz -28,00 dBm -30.36 dB -9.15 dB
120,192 MHz 180.288 MHz 1.000 MHz 115.200 MHz 172.800 MHz 1.000 MHz 6.95711 GHz -46.08 dBm -48.44 dB -8,52 dB
180.280 MHz | 240,384 MHz 1,000 MHz 172,600 MHz | 230,400 MHz 1,000 MHz 5£.95041 GHz -46.37 dBm 48.73 dB 8.73 db
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EUT Mode

802.11be EHT80 Puncture20 1

Plot on 6385 MHz

Plot on 6785 MHz

Spectrum a pectru a
Ref Level 15,34 dém  Offset 26.34 dB Mode Auto Sweep Ref Level 15.56 dBm  Offset 26.56 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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.80 dB .80 dby
CF 6.385 GHz pan 563.072 MHz | | CF 6.785 GHz 1001 pts pan 460.8 MHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 2.09 dBm RBW 1.000 MHz Peak Power 2.10 dBm RBW 1.000 MHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-261.536 MHz | -211,152 MHz 1.000 MHz 6.17360 GHz ~46,55 dbm -45.,08 db -5.08 db -230.400 MHz | -172,800 MHz 1.000 MHz 5.60674 GHz -48.00 cbm -50.05 &b -10.,09 db
-211.152 MHz -140.768 MHz 1.000 MHz 6.17410 GHz -47.19 dBm -49.238 dB 32 da -172.800 MHz -115.200 MHz 1.000 MHz 6.61243 GHz -47.78 dBm -4G.88 db -9.93d8
-140.768 MHz 71,384 MHz 1.000 MHz 6.24448 GHz -44,32 dBm -46,41 dB -18.44 dB -115,.200 MHz -58,600 MHz 1.000 MHz 6.72617 GHz -36.40 dBm -38.50 dB -18,46 dB
-71.384 MHz -70.384 MHz 1,000 MHz 6.31387 GHz -36,91 dBm -39,00 dB -24,00 dB -58,600 MHz 57,600 MHz 1,000 MHz 6.72665 GHz -36.49 dbm -38.58 dB -23.58 dB
70,354 MHz 71,384 MHz 1,000 MHz 6.45613 GHz -32,21dBm -34,30 db -19,30 db 57.600 MHz 58.600 MHz 1,000 MHz 5.84335 GHz -30.18 dbm -32.28 B -17.28 db
71384 MHz | 140.768 MHz 1.000 MHz 6.45714 GHz -31.92 dbm -34,02 db -13.93 dB 58,600 MHz | 115.200 MHz 1.000 MHz 5.84476 GHz -30.34 dbm -32.43 0B -12,27 db
140.768 MHz 211,152 MHz 1,000 MHz 6.59540 GH2Z -52.08 dBm -54.17 dB -14.30 dB 115.200 MH2 172,800 MH2z 1.000 MHz 6.95665 GHZ -51.00 dBm -53.10 dB. -13.34 dB
211.152 MHz | 201536 MHz 1,000 MHz 659942 GHz -52,07 dBm -54,16 dB -14.16 dB 172.800 MHz | 230.400 MHz 1,000 MHz 5.96126 GHz 51,26 dBm 53,36 dB -13,36 dB
—_ —
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EUT Mode 802.11be EHT80 Puncture20 2

Plot on 6225 MHz Plot on 6705 MHz

Spectrum nél pectrum nél
Ref Level 15.26 dém  Offset 26.26 dB Mode Auto Sweep Ref Level 15,61 dBm  Offset 26.51 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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CF 6.225 GHz pan 522.752 MHz | | CF 6.705 GHz 1001 pts Span 480.768 MHz
Spectrum Emission Mask t Spectrum Emission Mask standard: None
Peak Power 2.66 dBm RBW 1.000 MHz Peak Power 2.07 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-261.376 MHz | -196.032 MHz 1.000 MHz 6.02721 GHz ~43,45 dbm -#6,11 db 5.11dB -240.384 MHz | -1A0.288 MHz 1.000 MHz 651678 GHz 41,01 dbm 43,08 cb -3.08 db
-196.032 MHz -130.688 MHz 1.000 MHz 6.02922 GHz -43.64 dBm -46.29 dB -6.34 dB -180.288 MHz -120.192 MHz 1.000 MHz 6.52591 GHz -40.69 dBm -42.76 dB -3.00 d&
-130.688 MHz 66,344 MHz 1.000 MHz 6.13679 GHz -30,91 dBm -33.57 dB -10,85 dB 120,192 MHz 61,096 MHz 1.000 MHz 6.60907 GHz -31,00 dBm -33.07 dB -8.36 dB
-66.344 MHz -65.344 MHz 1,000 MHz 6.15891 GHz -31.75 dBm -34.41dp -19.41dp -61.096 MHz -60.096 MHz 1,000 MHz 6.64415 GHz -20.97 dbm 32,04 db -17.04 dB
65.344 MHz 65,344 MHz 1,000 MHz 6.29109 GHz -26.65 dbm -31,31dB -16,31dB 60026 MHz 61,036 MHz 1,000 MHz 56.76585 GHz -22.76 dbm -31.82 cB -16,82 db
66,344 MHz | 130.688 MHz 1.000 MHz 6.30014 GHz -27.17 dbm -29.82 db -8.73db 61.096 MHz | 120,192 MHz 1.000 MHz 6.77306 GHz -28.37 dbm -30.44 db -9.50 db
130.688 MHz 196,032 MH2 1,000 MHz 6.42078 GH2Z -46.43 dBm -49.09 dp -9.13d8 120.192 MH2 180.288 MH2 1.000 MHz 6.88505 GH2 -44.95 dBm -47.02 dB -7.07 d8
106,032 MHz | 261.376 MHz 1,000 MHz 642128 GHz -46,55 dBm -49.20 dB -9.20 di 180.288 MHz | 240.384 MHz 1,000 MHz 680553 GHz -45.01 dBm -47.08 dB -7.08 d
—

TEL: 886-3-327-0868 Page Number 1 A2-67 of 89
FAX: 886-3-327-0855




swasrancas. FCC RADIO TEST REPORT Report No. : FR4N0920H

EUT Mode 802.11be EHT80 Puncture20 4

Plot on 6225 MHz Plot on 6705 MHz

Spectrum nél pectrum nél
Ref Level 15.26 dém  Offset 26.26 di Mode Auto Sweep Ref Level 15,61 dBm  Offset 26.61 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.225 GHz pan 522.752 MHz | | CF 6.705 GHz 1001 pts Span 480.768 MHz
Spectrum Emission Mask t Spectrum Emission Mask standard: None
Peak Power 2.65 dBm RBW 1.000 MHz Peak Power 2,38 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-261.376 MHz | -196.032 MHz 1.000 MHz 6.02771 GHz -#3,64 dbm -#6,30 db 5,30 db -240,384 MHz | -180.288 MHz 1.000 MHz 652303 GHz -40.73 dBbm -43.11 0B -311db
-196.032 MHz -130.688 MHz 1.000 MHz 6.02972 GHz -43.72 dBm -46.37 dB -6.51 d8 -180.288 MHz -120.192 MHz 1.000 MHz 6.52495 GHz -40.53 dBm -42.91 db -2.96 d8
-130.688 MHz 66,344 MHz 1.000 MHz 6.15086 GHz -28.92 dBm -31.57 db -10,60 dB 120,192 MHz 61,096 MHz 1.000 MHz 6.62637 GHz -28.47 dBm -30.85 dB 8,47 dB
-66.344 MHz -65.344 MHz 1,000 MHz 6.15891 GHz -29.50 dBm -32.15dp -17.15dB -61.096 MHz -60.096 MHz 1,000 MHz 6.64415 GHz -26.64 dbm -a1.22 db -16.22 dB
65.344 MHz 65,344 MHz 1,000 MHz 6.29109 GHz -32,03 dbm -34.68 db -19.58 db 60026 MHz 61,036 MHz 1,000 MHz 56.76585 GHz -31.26 dbm -33.66 cb -18.66 db
66,344 MHz | 130.688 MHz 1.000 MHz 631271 GHz -31.34 dbm -33.99 db 11,34 db 61.096 MHz | 120,192 MHz 1.000 MHz 6.79997 GHz -32.29 dbm -34.67 db -10,08 dB
130.688 MHz 196,032 MH2 1,000 MHz 6.42078 GH2Z -47.72 dBm -50.38 dB -10.42 d8 120.192 MH2 180.288 MH2 1.000 MHz 6.88457 GH2 -45.34 dBm -47.72 dB. -7.87 dB
106,032 MHz | 261.376 MHz 1,000 MHz 642581 GHz -47 54 dBm -50.19 d -10.19 d 180.288 MHz | 240.384 MHz 1,000 MHz 680745 GHz -45.55 dBbm -47.93 db -7.93 d
—
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EUT Mode 802.11be EHT80 Puncture20 8

Plot on 5985 MHz Plot on 6625 MHz

Spectrum a pectru a
Ref Level 14.64 dém  Offset 25.64 dB Mode Auto Sweep Ref Level 15,44 dBm  Offset 26.44 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 5.985 GHz 1001 pts Span 408.96 MHz | | CF 6.625 GHz 1222 pts pan 610.56 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.04 dBm RBW 1.000 MHz Peak Power 2.09 dBm RBW 1.000 MHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-204.480 MHz | -153.360 MHz 1.000 MHz 5.53144 GHz -51.74 dbm -52,77 db -12,77 db -305.280 MHz | -228,360 MHz 1.000 MHz 6.39227 GHz 44,81 dbm EEED -6.50 db
-153.360 MHz -102.240 MHz 1.000 MHz 5.83225 GHz -51.42 dBm -52.46 dB -12.61 d8 -228.960 MHz -152.640 MHz 1.000 MHz 6.39679 GHz -44.62 dBm -46.71 dB -6.83d8
-102.240 MHz -52,120 MHz 1.000 MHz 5.92898 GHz -33.08 dBm -34.12 dB -13.49 dB -152.640 MHz -77.320 MHz 1.000 MHz 6.54642 GHz 29,59 dBm -31.69 B -11.55 dB
-52,120 MHz 51,120 MHz 1,000 MHz 5.93313 GHz -33.17 dém -34,21dB -19.21d8 -77.320 MHz -76.320 MHz 1,000 MHz 554793 GHz 29,57 dbm -31.66 b -16,66 dB
51.120 MHz 52,120 MHz 1,000 MHz 6.03687 GHz -36.95 dbm -37.99 db -22,59 db 76.320 MHz 77.320 MHz 1,000 MHz 5.70207 GHz -35.30 dbm -37.32dB -22,39 db
52,120 MHz | 102.240 MHz 1.000 MHz 6.03733 GHz -36.07 dbm -37.10 db -17.07 dB 77.320 MHz | 152.640 MHz 1.000 MHz 6.70307 GHz -35.41 dbm -37.51dB -17,43 db
102.240 MHz 153,360 MH2 1,000 MHz 6.13816 GHZ -53.92 dBm -54.96 dB -15.01 d8 152.640 MH2 228,960 MHz 1.000 MHz 6.85220 GH2 -51.26 dBm -53.35 dB. -13.63 d8
153.360 MHz | 204.480 MHz 1,000 MHz 6.13897 GHz -54.00 dBm -55,03 dB -15,03 dB 228,960 MHz 305,260 MHz 1,000 MHz 5.85522 GHz 51,32 dBm 53,41 dB -13,41 dB
e —
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MIMO <Ant. 4+3(3)>

EUT Mode

802.11be EHT80 FullRU

Plot on 5985 MHz
Spectrum

Ref Level 14.57 dém
SGL Count 100/100

Offset 2557 di

Mode Auto Sweep

Plot on 6225 MHz
pect 1

Ref Level 15.17 dém
SGL Count 100/100

Offset 26,17 dB Mode Auto Sweep
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CF 5.985 GHz 1001 pts Eﬂﬂ 344.064 MHz CF 6.225 GHz 1001 ES Ean 344.96 MHz

Spectrum Emission Mask
Peak Power 1.73 dBm

Standard: None
RBW 1.000 MHz

Spectrum Emission Mask
Peak Power 1.27 dBm

standard: None
RBW 1.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-172.032 MHz | -125,024 MHz 1.000 MHz 585546 GHz -44,07 dBm -45.79 db -5.79 de -172.480 MHz | -125.360 MHz 1.000 MHz 6.09547 GHz -46.63 dbm -47.30 db -7.50 di
-129.024 MHz -86.016 MHz 1.000 MHz 5.85684 GHz -43.56 dBm -45.29 dB -553d8 -129.360 MHz -86.240 MHz 1.000 MHz 6.08581 GHz -46.60 dBm -47.87 db -7.92 d8
-86.016 MHz | -+4,008 MHz 1.000 MHz 589916 GHz -36.67 dBm -38,39 dB -10,43 dB -86.240 MHz | 44,120 MHz 1.000 MHz 6.14163 GHz -38.45 dBm 39,73 dB -12,28 dB
44,008 MHz | -43,008 MHz 1,000 MHz 5.94124 GHz -31.78 dBm -3351d8 -18,51d8 44,120 MHz | -43,120 MHz 1,000 MHz 5.18113 GHz -34,19 dbm -35.47 db -20,47 dB
43,008 MHz 44,008 MHz 1,000 MHz 6.02876 GHz -33,30 dBm -35.03 dB -20,03 dB 43.120 MHz 44,120 MHz 1,000 MHz 6.26687 GHz -33.58 dBbm -34.36 dB -19,86 dB
44.008 MHz 86.016 MHz 1.000 MHz 6.07050 GHz -37.79 dbm -39,52 db -11.62 dB 44,120 MHz 86,240 MHz 1.000 MHz 5.30692 GHz -37.91 dbm -39.19 dB -12,01dB
86.016 MHZ 129.024 MH2 1,000 MHz 6.11385 GH2Z -44.27 dBm -46,00 dB -6.05 d8 86.240 MH2Z 129,360 MH2 1.000 MHz 6.35177 GH2 -46.62 dBm -47.89 dB -8.61d8
120.024 MHz | 172,032 MHz 1,000 MHz 6.11454 GHz -44.13 dBm -45,86 dB -5.86 dB 120,360 MHz | 172.480 MHz 1,000 MHz 6.35488 GHz -47.14 dBm -48.41 dB -8.41 dB
L ] L ) -
Dat o Dat 11:1
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.06 dBm  Offset 26.06 db Mode Auto Sweep RefLevel 15.20 dBm  Offset 26.20 df Mode Auto Sweep
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70d8 -70 d8
.80 dB -80 d8
CF 6.385 GHz 1001 Els Ean 357.12 MHz CF 6.625 GHz 1001 Els Eﬂn 496.256 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 1.91 dBm RBW 1.000 MHz Peak Power 1.85 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-176.560 MHz | -133,320 MHz 1.000 MHz 5.25080 GHz -43,52 dbm -45,43 db -5.43 dB -248.128 MHz | -166.096 MHz 1.000 MHz 6.43866 GHz -42.65 dbm ~44.54 b -4.54 b
-133.920 MHz -80.280 MHz 1.000 MHz 6.25162 GHz -43.46 dBm -45.36 dB -5.50 d& -186.096 MHz -124.064 MHz 1.000 MHz 6.43965 GHz -42.31 dBm -44.16 dB -4.30 dB
-89.280 MHz | -45.640 MHz 1.000 MHz 6.29590 GHz -36.44 dBm -38.34 dB -10.37 dB -124.064 MHz | -63.032 MHz 1.000 MHz 6.54485 GHz 28,98 dBm -30.84 dB -8.60 dB
45,640 MHz | -44,640 MHz 1,000 MHz 5.33961 GHz 3112 dém -33.03 dB -18,03 dB -63.032 MHz | -62,032 MHz 1,000 MHz 556222 GHz -27.41 dbm 29,26 db -14.26 db
44,640 MHz 45,640 MHz 1,000 MHz 6.43033 GHz -29,1% dBm -31,09 dB -16,09 dB 62.032 MHz 63,032 MHz 1,000 MHz 6.68778 GHz -28.43 dBbm -30.34 dB -15.34 dB
45,640 MHz 89,280 MHz 1.000 MHz 5.47339 GHz -34.65 dbm -36.56 db -8.72 dB 63.032 MHz | 124.064 MHz 1.000 MHz 56.60820 GHz 29,38 dbm -31.22dB -9.89 db
89.280 MH2Z 133.920 MH2 1.000 MHz 6.51838 GH2 -44.72 dBm -46.62 dB -6.77 dB 124.064 MH2 186.096 MH2 1.000 MHz 6.81085 GH2 -46.01 dBm -47 .86 dB -7.90 dB
133.920 MHz | 178.560 MHz 1,000 MHz 651910 GHz -44.75 dBm -46.66 dBb -6.66 dB 186,096 MHz | 248,128 MHz 1,000 MHz 6.81333 GHz -46,10 dBm -47.95 dB -7.95 di
L ] L [

Plot on 6705 MHz

Plot on 6785 MHz
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Spectrum %‘ Spectrum '%’
Ref Level 15,33 dBm  Offset 26,33 d8 Mode Auto Sweep Ref Level 15,32 dBm  Offset 26,32 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.705 GHz 1001 pts Span 446.848 MHz | | CF 6.785 GHz 1001 pts Span 425.984 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 1.85 dBm RBW 1.000 MHz Peak Power 1.37 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-223.424 MHz | -167.968 MHz, 1.000 MHz 6.53542 GHz -40.11 dBm 41,96 dB 196 dB -212.952 MHz | -159.744 MHZ 1.000 MHz 6.62410 GHz 4564 dBm 47,01 0B .01 0B
-167.568 MHz | -111.712 MHz 1,000 MHz 653810 GHz -40,06 dBm -4191dp 2,06 dB -159.744 MHz | -108.486 MHz 1,000 MHz 662717 GHz -45.48 dbm -46.86 dB
-111.712 MHz -56.856 MHz 1.000 MHz 5.62408 GHz -29,23 dbm -31.08 db -7.57 db 106,436 MHz 54,246 MHz 1.000 MHz 5.72112 GHz -33.14 dbm -34.51¢ch
56,856 MHz -55.856 MHz 1.000 MHz 664830 GHz -26,83 dbm -28.68 db -13,68 d -54.248 MHz 53,248 MHz 1.000 MHz 6.73100 GHz -32,23 dbm -33.60 db
55.856 MHz 56,856 MHz 1,000 MHz 6.76161 GHz -27 67 dBm -29.52 dB -14.52 dB 53.248 MHz 54,248 MHz 1,000 MHz 6.83900 GHz -30.71 dBm -32.08 dB
56,856 MHz | 111.712 MHz 1,000 MHz 6.77197 GHz -28.31 dBm -30.16 dB -8.68 d 54,248 MHz | 106.496 MHz 1,000 MHz 685017 GHz -31.95 dbm -33.33 db
111712 MHz | 167,568 MHz 1.000 MHz 687145 GHz -43,84 dbm -45,69 db -5.53d8 106,436 MHz | 158.744 MHz 1.000 MHz 6.94453 GHz -45.18 dBm 5057 db
167.568 MHz | 223.424 MHz 1.000 MHz 6.87324 GHz -44.14 dbm 45,99 db -5.99 db 159,744 MHz | 212,392 MHz 1.000 MHz 6.34496 GHz -43.10 dBbm 50.48 di
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EUT Mode

802.11be EHT80 Puncture20 1

Plot on 6385 MHz

Ref Level 15.03 dém
SGL Count 100/100

oOffset 26,03 di

Mode Auto Sweep

Plot on 6785 MHz
pectrum

Ref Level 15.28 dBm
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.31 dBm RBW 1.000 MHz Peak Power 1.27 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Rangelow | Rangeup | RBW | requen: Power Abs Power Rel ALimit
-176.560 MHz | -133,320 MHz 1.000 MHz 6.24876 GHz -50.,34 dbm -51.65 db -11.65 db -212.952 MHz | -159.74% MHz 1.000 MHz 6.62206 GHz 43,23 dbm -50.50 &b -10,50 db
-133.920 MHz -80.280 MHz 1.000 MHz 6.25233 GHz -50.08 dBm -51.39 d8 -11.73 d8 -159.744 MHz -106.496 MHz 1.000 MHz 6.62632 GHz -4G.37 dBm -50.64 dB -10.88 d8
-89.280 MHz 45,640 MHz 1.000 MHz 6.33739 GHz -36.61 dBm -37.93 dB -17.56 dB 106,436 MHz 54,246 MHz 1.000 MHz 6.73054 GHz -38.41 dBm -39.68 dB -19.64 dB
-45,640 MHz -44,640 MHz 1,000 MHz 6.33951 GHz -37.65 dBm -38,97 dB -23.97 dB -54,248 MHz 53,248 MHz 1,000 MHz 5.73100 GHz -38.31 dbm -39.56 db -24.58 dB
44,640 MHz 45,640 MHz 1,000 MHz 6.43039 GHz -32,35 dbm -33.66 db -18.66 db 53.248 MHz 54,248 MHz 1,000 MHz 56.83500 GHz -33.97 dbm -35.24cB -20,24 db
45,640 MHz 89,280 MHz 1.000 MHz 6.43297 GHz -29,75 dbm -31.06 db -10,63 dB S4.248 MHz | 106,496 MHz 1.000 MHz 5.83989 GHz -33.09 dbm -34.36 B -14.26 db
89.280 MH2Z 133.920 MH2 1,000 MHz 6.51696 GH2Z -50.70 dBm -52.01 d8 -12.54 dB 106.496 MH2 159,744 MH2 1.000 MHz 6.94453 GH2 -52.14 dBm -53.41 dB -13.46 dB
133.920 MHz | 178.560 MHz 1,000 MHz 6.52088 GHz -51.24 dBm -52 55 d -12,55 dB 150,744 MHz | 212,992 MHz 1,000 MHz 6.94709 GHz 52,19 dBm 53,46 B -13,496 dB
L L L -
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EUT Mode 802.11be EHT80 Puncture20 2

Plot on 6225 MHz

Plot on 6705 MHz

Spectrum nél pectrum nél
Ref Level 15,14 dém  Offset 26,14 di Mode Auto Sweep Ref Level 15.29 dm  Offset 26.23 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
o abjinit dheck paks 10 gblpit Gheck PARS
P< 20 P< 20
0 dBm; = = L 0 dBm;
i [ NN
10 df | [ | ‘ -10 dim; T I ‘r
20 da — f i i — 20 dB _ J' L - -
30 dB — j - ¢ — .30 dB e | —— —
. - \ -~ ol _ -
=0 . = prewlL - m I
0B — =] [|-50d =
-60 dem -60 dem
70 dB 70 dB
80 de .80 dB
CF 6.225 GHz 1001 pts pan 344.96 MHz | [ CF 6.705 GHz 1001 pts Span 446.848 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.05 dBm RBW 1.000 MHz Peak Power 1.83 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-172.480 MHz | -129.360 MHz 1.000 MHz 6.08098 GHz -43,53 dbm -50,64 db -10,64 db -223.424 MHz | -167.568 MHz 1.000 MHz 653497 GHz -40.66 dbm 42,49 db 2,43 db
-129.360 MHz -86.240 MHz 1.000 MHz 6.09788 GHz -49.64 dBm -50.70 d& -11.32 d8 -167.568 MHz -111.712 MHz 1.000 MHz 6.53766 GHz -40.62 dBm -42.45 db -2.49 dB
-86.240 MHz -44,120 MHz 1.000 MHz 6.13997 GHz -39.93 dbm -40,98 dB -13.21 dB -111.712 MHz -56.856 MHz 1.000 MHz 6.61285 GHz -31.45 dBm -33.28 dB 8,13 dB
44,120 MHz 43,120 MHz 1,000 MHz 618113 GHz -38.49 dBm -39.54 db 24,54 db 56,856 MHz -55.856 MHz 1,000 MHz 664839 GHz -30.32 dbm -32.15 db -17.15dB
43,120 MHz 44,120 MHz 1,000 MHz 6.26887 GHz -42,98 dbm -44,04 db -29.04 db 55.856 MHz 56,856 MHz 1,000 MHz 5.76161 GHz -32.50 dbm -34.33 cb -19,33 db
44,120 MHz 86,240 MHz 1.000 MHz 6.31107 GHz -40.76 dbm 4181 d -13.84 d 56,856 MHz | 111.712 MHz 1.000 MHz 6.78052 GHz -31.50 dbm -33.33 dB -10,60 dBb
86.240 MH2Z 129,360 MH2 1,000 MHz 6.34901 GH2Z -47.55 dBm -48.60 dB -10,09 d8 111.712 MH2 167.568 MH2 1.000 MHz 6.87100 GH2 -44.83 dBm 46,66 dB -7.00 d8
129,360 MHz | 172.480 MHz 1,000 MHz 635729 GHz -47.59 dBm -48,64 dB -8.64 db 167,568 MHz | 223.424 MHz 1,000 MHz 6.87279 GHz -44.88 dBm -46.71 dB 671 dB
L J L L J -
Dat 1 Dat 16:

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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EUT Mode 802.11be EHT80 Puncture20 4

Plot on 6225 MHz Plot on 6705 MHz

Spectrum nél pectrum nél
RefLevel 15.14 dm  Offset 26.14 dB Mode Auto Sweep Ref Level 15.29 dém  Offset 26.25 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
o abjinit dheck pafs 10 gblpit Gheck PARS
P< 20 P< 20
0 dBm = = | 0 dBm 1 f,ﬂ 7 !
-od " ‘ -10 dem T I
20 dB i S— 20 d8 — T -
da ( i T & el f v, T
20 — T L — -30 — Er— —
— . Lyt - e ) . - —
Rz L LY T iBm e
| w0 i e e | LU S —
-60 dem -60 dem
70 dB 70 dB
60 de 80 de
CF 6.225 GHz 1001 pts pan 344.96 MHz | [ CF 6.705 GHz 1001 pts Span 446.848 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.52 dBm RBW 1.000 MHz Peak Power 1.32 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-172.480 MHz | -125.360 MHz 1.000 MHz 6.05752 GHz -48,35 dbm -#5,67 db 87 dB -223.424 MHz | -167.568 MHz 1.000 MHz 653318 GHz 43,12 dbm 44,44 o ~4.44 db
-129.360 MHz -86.240 MHz 1.000 MHz 6.13686 GHz -37.85 dBm -39.37 dB -10.85 d8 -167.568 MHz -111.712 MHz 1.000 MHz 6.53944 GHz -42.59 dBm -43.91 dB 4,34 dB
-86.240 MHz -44,120 MHz 1.000 MHz 6.13893 GHz -38,31dBm -39.83 db -11.86 dB -111.712 MHz -56.,856 MHz 1.000 MHz 6.63353 GHz -29.45 dBm -30.78 dB -8.64 dB
44,120 MHz 43,120 MHz 1,000 MHz 618113 GHz -39.14 dBm -40,66 dB -25.66 dB 56,856 MHz -55.856 MHz 1,000 MHz 664839 GHz -30.96 dbm -32.20 db 1729 d
43,120 MHz 44,120 MHz 1,000 MHz 6.26387 GHz -39.85 dbm -41,37 db -26,38 db 55.856 MHz 56,856 MHz 1,000 MHz 576161 GHz -34.93 dbm -36.25 cb -21.25 db
44,120 MHz 86,240 MHz 1.000 MHz 6.30965 GHz -38.85 dbm 40,37 db -12,86 db 56,856 MHz | 111.712 MHz 1.000 MHz 6.79490 GHz -35.16 dbm -36.49 db -11,67 db
86.240 MH2Z 129,360 MH2 1,000 MHz 6.35281 GH2Z -47.40 dBm -48.92 dp -9.35d8 111.712 MH2 167.568 MH2 1.000 MHz 6.87011 GH2 -47.20 dBm -48.52 dB -9.05 d8
129,360 MHz | 172.480 MHz 1,000 MHz 635557 GHz -48.23 dBm -49.75 dB -9.75 dB 167,568 MHz | 223.424 MHz 1,000 MHz 6.87726 GHz -46,79 dBm -48,12 dB -8.12 d
—
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Plot on 5985 MHz
Spectrum

Ref Level 14.53 dBm
SGL Count 100/100

Offset 2553 di

Mode Auto Sweep

Plot on 6625 MHz
pectrul

Ref Level 15.17 dém
SGL Count 100/100

oOffset 26,17 d&

Mode Auto Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr

10 db Pl fheck
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70 d 70d8
-80 d -80 d8
CF 5.985 GHz 1001 pts Span 344.064 MHz | |(CF 6.625 GHz 1001 pts pan 496.256 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.27 dBm RBW 1.000 MHz Peak Power 1.60 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW |___Frequency Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-172.032 MHz | -125,024 MHz 1.000 MHz 5.85580 GHz -50.65 dbm -52,17 db -12,17 db -240.128 MHz | -106,096 MHz 1.000 MHz 5.43666 GHz -45.81 dbm 47,41 0B 7.41db
-129.024 MHz -86.016 MHz 1.000 MHz 5.85649 GHz -50.94 dBm -52.21 dB -12.35 d8 -186.096 MHz -124.064 MHz 1.000 MHz 6.43965 GHz -45.79 dBm -47.30 dB -7.54 d8
-86.016 MHz -44,008 MHz 1.000 MHz 5.93083 GHz -35.08 dBm -36,35 dB -14.42 dB -124.064 MHz -63.032 MHz 1.000 MHz 6.55974 GHz 29,30 dBm -30.90 dB -10.61d8
-44,008 MHz -43,008 MHz 1,000 MHz 5.94124 GHz -35.67 dBm -36,94 dB 21,94 d8 -63.032 MHz 62,032 MHz 1,000 MHz 556222 GHz -20.98 dbm -30.56 db -15,58 dB
43,008 MHz 44,008 MHz 1,000 MHz 6.02876 GHz -40.03 dbm -41,30 db -26,30 db 62.032 MHz 63,032 MHz 1,000 MHz 56.66778 GHz -35.03 dbm -36.53 cb -21.63 db
44.008 MHz 86.016 MHz 1.000 MHz 6.03125 GHz -39,25 dBm -40,52 db -20,00 db 63.032 MHz | 124.064 MHz 1.000 MHz 6.68927 GHz -35.09 dbm -36.69 db -16,53 dB
86.016 MHZ 129.024 MH2 1,000 MHz 6.11351 GH2Z -53.18 dBm -54.45 dB -14.59 dB 124.064 MH2 186.096 MH2 1.000 MHz 6.80986 GH2 -50.46 dBm -52.06 dB -12.30 d8
120.024 MHz | 172,032 MHz 1,000 MHz 6.11523 GHz -52,97 dBm -54,25 dB -14.,25 dB 186,096 MHz | 248,128 MHz 1,000 MHz 5.81383 GHz -50.68 dBbm 52,28 db -12,28 dB
L ] A A
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MIMO <Ant. 4+3(4)>

EUT Mode

802.11be EHT160 FullRU

Plot on 6025 MHz

Plot on 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.15 dém  Offset 26.15 dB Mode Auto Sweep Ref Level 15,39 dém  Offset 26.39 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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P<20C P<20C
0 dBm | — ‘ od i 1 i
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-60 dem -60 dem
70 d8 70 dem
-80 d8 -80 d8
CF 6.025 GHz Ean 1.269888 GHz CF 6.185 GHz 1273 Els SEEII 72192 GHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 0.13 dBm RBW 2.000 MHz Peak Power 2.37 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-634.044 MHz | -476.208 MHz 2,000 MHz 5.54829 GHz -54,35 dBm -54,49 db -14,49 db -636.056 MHz | -477.072 MHz 2,000 MHz 5.70643 GHz -43.37 dbm -45.74 B 5.74 dB
-476.208 MHz -317.472 MHz 2.000 MHz 5.54929 GHz -54.34 dBm -54.47 dB -14.51 d8 -477.072 MHz -318.048 MHz 2.000 MHz 5.70843 GHz -43.49 dBm -45.86 dB -5.90 d&
-317.472 MHz | -158.736 MHz 2.000 MHz 586476 GHz -34.72 dBm -34.85 dB -14.83 dB -318.048 MHz | -160.024 MHz 2.000 MHz 6.02448 GHz -27.70 dBm -30.07 dB -10,05 dB
-159.736 MHz | -156.736 MHz 2,000 MHz 5.86576 GHz -34.05 dBm -34,19 d -14,19 d -160.024 MHz | -159.024 MHz 2,000 MHz 5.02548 GHz -27.46 dbm 20,84 dB -9.84d8
156.736 MHz | 159,736 MHz 2,000 MHz 6.18424 GHz -35.72 dBm -35.85 dB -15.85 dB 159.024 MHz | 160,024 MHz 2,000 MHz 6.34452 GHz -26.74 dBm -29.11dB -5.12dp
150.736 MHz | 317.472 MHz 2,000 MHz 6.18825 GHz -36,43 dbm -36.,56 db -16,38 dB 160.024 MHz | 318,048 MHz 2,000 MHz 5.34752 GHz -26.96 dBm 29,34 dB 9.21d8
317.472 MH2Z 476,208 MHz 2.000 MHZ 6.50071 GH2Z -53.35 dBm -53.48 dp -1352 d8 318.048 MH2Z 477,072 MHz 2.000 MHz 6.66157 GHZ -43.80 dBm -46.17 dB -6.21d8
476,208 MHz | 634.944 MHz 2,000 MHz 6.50575 GHz -53.16 dBm -53,29 dB -13,29 dB 477.072 MHz | 636.096 MHz 2,000 MHz 6.68057 GHz -43,84 dBbm -46,22 dB 6,22 dB
Dat 11:16:14 Dat
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,42 dm  Offset 26.42 db Mode Auto Sweep Ref Level 15.28 dém  Offset 26.26 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dbjiit dheck PARS 10 dbjiit dheck PARS
P<20C P<20C
od ‘ _1 ‘ 0 dBm ‘ = WW |
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-50 di -50 di
-60 dem -60 dem
70 dem -70.d8
.80 dby .80 dby
CF 6.345 GHz 1271 Els Ean 1.27008 GHz CF 6.665 GHz 1279 Els SEEII 1.278912 GHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 2.06 dBm RBW 2.000 MHz Peak Power 2.11 dBm RBW 2.000 MHz
Range Low Rangeup | RBW Frequency | Powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-635.040 MHz | -476.280 MHz 2,000 MHz 5.86420 GHz ~43,30 dbm -#5.,36 db -5.36 db -639.456 MHz | -475.552 MHz 2,000 MHz 6.16380 GHz 41,41 dbm 43,52 cb -3.52 db
-476.280 MHz -317.520 MHz 2.000 MHz 5.87023 GHz -43.26 dBm -45.31 dB -5.43 d8 -479.592 MHz -319.728 MHz 2.000 MHz 6.18591 GHz -41.55 dBm -43.66 dB -3.70 dB
-317.520 MHz | -158.760 MHz 2.000 MHz 6.18373 GHz -29.15 dBm -31.21d8 -11.13 d8 -319.728 MHz | -160,864 MHz 2.000 MHz 6.50062 GHz -26.08 dBm 28,20 dB -8.03 dB
-159.760 MHz | -158.760 MHz 2,000 MHz 6.18574 GHz -28,66 dBm -30,71d8 -10,71d8 -160.864 MHz | -159.864 MHz 2,000 MHz 550464 GHz -25.84 dbm -27.95dB -7.95 db
156.760 MHz | 159,760 MHz 2,000 MHz 6.50426 GHz -27.01 dBm -29,06 dB -5.06 dP 159.864 MHz | 160,964 MHz 2,000 MHz 6.82536 GHz -25.48 dBbm 27,53 dB 752 d
150.760 MHz | 317.520 MHz 2,000 MHz 650727 GHz -27,37 dbm -20,43 db -9.30 dB 160,864 MHz | 319,728 MHz 2,000 MHz 56.82637 GHz -25.58 dbm -27.69 db -7.67 db
317.520 MH2 476,280 MHz 2.000 MHz 6.82078 GH2 -44.96 dBm -47.02 dB -7.06 dB 319.728 MH2 479,592 MHz 2.000 MHz 7.14308 GH2 -44.17 dBm -46.28 dB -6.39 dB
476,280 MHz | 635.040 MHz 2,000 MHz 5.82178 GHz -45.,09 dBm -47,15 dB 7,15 dB 479.592 MHz | 639.456 MHz 2,000 MHz 7.14912 GHz -44,20 dBbm -46,31 dB -6.31 dB
L ] L [
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EUT Mode 802.11be EHT160 Puncture20 1

Plot on 6345 MHz

Spectrum | il
Ref Level 15.40 dém Offset 26,40 di Mode Auto Sweep
SGL Count 100/100
(@ 1°m AvgPwr
10 dbjfpit fheck paks
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" el - T
“aurd = — _
B S
-60 der
-70 dem
.80 d
CF 6.345 GHz 1271 pts Span 1.27008 GHz
Spectrum Emission Mask Standard: None
Peak Powier 1.48 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-635.040 MHz -476.280 MHz 2.000 MHz 5.86822 GHz -45.69 dBm -47.17 dB -7.17 dB
476,280 MHz | -217.520 MHz 2,000 MHz 586022 GHz -45.73 dbm 47,21 dB 7,25 dB
-317.520 MHz -159.760 MHz 2,000 MHz 6.18474 GHz -33.55 dBm -35.03 dB -15.01 d&
-159.760 MHz -158.760 MHz 2,000 MHz 6.18574 GHz -33.32 dBm -34.80 dB -14.80 dB
158.760 MHz 159,760 MHz 2,000 MHz 6.50426 GHz -28.84 dBm -30.32 dB -10.32 dB
159.760 MHz 317.520 MHz 2.000 MHz 6.50828 GHz -28.97 dBm -30.45 dB -10.27 dB
317,520 MHz | 476.280 MHz 2,000 MHz 681977 GHz -47 .65 dBm 49,13 dB 92448
476.280 MHz 635,040 MHz 2.000 MHz 6.82279 GHz -47.58 dBm -49.06 dB -9.06 dB
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EUT Mode 802.11be EHT160 Puncture20 16

Plot on 6185 MHz

Spectrum a
Ref Level 15.37 dém Offset 26,37 di Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dbjfpit fheck paks
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-20d — T — =
-30 d - — — _—
] e
a0 d - —
| T
Sod
-60 der
-70 dem
.80 d
CF 6.185 GHz 1257 pts Span 1.256192 GHz
Spectrum Emission Mask Standard: None
Peak Power 2.60 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-628.096 MHz -471.072 MHz 2,000 MHz 5.71243 GHz -42.52 dBm -45.12 dB -5.12 dB
471072 MHz | -214.048 MHz 2,000 MHz 571643 GHz -42,33 dbm 44,94 d 5.13d8
-314.048 MHz -158.024 MHz 2,000 MHz 6.02648 GHz -26.12 dBm -28.72 dB 8,69 dB
-158.024 MHz -157.024 MHz 2,000 MHz 6.02748 GHz -26.00 dBm -28.60 dB -8.61dB
157.024 MHz 158,024 MHz 2,000 MHz 6.34252 GHz -23.89 dBm -26.49 dB -6.49 dB
158.024 MHz 314.048 MHz 2.000 MHz 6.34352 GHz -24.22 dBm -26.82 dB -6.80 dB
314.048 MHz | 471,072 MHz 2,000 MHz 6.65457 GHz -41,43 dBm -44.04 dB 415 dB
471.072 MHz 628.096 MHz 2.000 MHz 6.65957 GHz -41.67 dBm -44.27 dB -4.27 dB

TEL: 886-3-327-0868 Page Number 1 A2-78 of 89
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920H

EUT Mode

802.11be EHT160 Puncture20 128

Plot on 6025 MHz
Spectrum

Ref Level 15.13 dém
SGL Count 100/100

Offset 26,13 di Mode Auto Sweep

Plot on 6665 MHz

Ref Level 15.26 dBm
SGL Count 100/100

Offset 26,26 dB Mode Auto Sweep

Spectrum Emission Mask

@ 1Pm AvgPwr @ 1Pm AvgPwr
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-60 dBm -60 dBm
70 dby 70 dBy
.80 dBy .80 de
CF 6.025 GHz pan 1.269888 GHz CF 6.665 GHz

1279 pts

Span 1.278912 GHz

Spectrum Emission Mask standard: None

Peak Power -0.10 dBm RBW 2.000 MHz Peak Power 1.14 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel
-634.044 MHz | -476.208 MHz 2,000 MHz 5.54829 GHz -54.61 dbm -54.50 db -14.50 db -639.456 MHz | -475.552 MHz 2,000 MHz 5.16481 GHz -45.72 obm -46.,86 o
-476.208 MHz -317.472 MHz 2.000 MHz 5.54929 GHz -54.66 dBm -54.56 dB -14.60 d& -479.592 MHz -319.728 MHz 2.000 MHz 6.18591 GHz -45.65 dBm -46.80 dB
-317.472 MHz | -158.736 MHz 2.000 MHz 5.86476 GHz -36.03 dBm -35.93 dB -1591 dB -319.726 MHz | -160.864 MHz 2,000 MHz 6.50363 GHz -29.02 dBm -30.16 dB
-159.736 MHz | -156.736 MHz 2,000 MHz 5.86576 GHz -35,67 dBm -35,57 dB -15,57 d -160.864 MHz | -159.864 MHz 2,000 MHz 550464 GHz 26,70 dbm 29,85 dB
158.736 MHz | 159.736 MHz 2,000 MHz 6.18424 GHz -40.68 dbm -40,77 db -20,77 db 159.864 MHz | 160,864 MHz 2,000 MHz 56.82536 GHz -31.43 dbm -32.63 cb
150.736 MHz | 317.472 MHz 2,000 MHz 6.10328 GHz -41,31 dbm -41,21 dB -20,77 db 160,864 MHz | 319,728 MHz 2,000 MHz 56.82637 GHz -31.55 dbm -32.69 db
317.472 MH2Z 476,208 MHz 2.000 MHZ 6.50071 GH2Z -53.78 dBm -53.68 dB -13.72 dB 319.728 MH2 479,592 MHz 2.000 MHz 7.14409 GH2 -50.05 dBm -51.19 dB
476,208 MHz | 634.944 MHz 2,000 MHz 650171 GHz -53.74 dBm 53,64 db -13.64 dB 479.592 MHz | 639.456 MHz 2,000 MHz 7.14509 GHz -50.01 dBm 51,15 db
L J L L J
Dat Dat 14:58:0

ALimit

-6.86 dB
-6,83 dB
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EUT Mode 802.11be EHT160 Puncture40 3

Plot on 6345 MHz

Spectrum | il

Ref Level 15.38 dem  Offset 26.38 d& Mode Auto Sweep

SGL Count 100/100

(@ 1°m AvgPwr
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-60 der

-70 dem

.80 d

CF 6.345 GHz 1271 pts Span 1.27008 GHz

Spectrum Emission Mask Standard: None

Peak Power 1.72 dBm RBW 2.000 MHz

Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-635.040 MHz -476.280 MHz 2,000 MHz 5.86420 GHz -47.31 dBm -49.03 dP -9.04 dP
476,280 MHz | -217.520 MHz 2,000 MHz 586922 GHz -47.34 dbm 49,07 d 9,10 dB
-317.520 MHz -159.760 MHz 2,000 MHz 6.02999 GHz -44.75 dBm -46,47 dB -18.60 dB
-159.760 MHz -158.760 MHz 2,000 MHz 6.18574 GHz -39.05 dBm -40.77 dB -20.77 dB
158.760 MHz 159,760 MHz 2,000 MHz 6.50426 GHz -33.13 dBm -34.86 dB -14.86 dB
159.760 MHz 317.520 MHz 2.000 MHz 6.50526 GHz -33.44 dBm -35.16 dB -15.14 dB
317,520 MHz | 476.280 MHz 2,000 MHz 681776 GHz -49.11 dBm -50.84 dB -11.10 dB
476.280 MHz 635,040 MHz 2.000 MHz 65.82178 GHz -49.48 dBm -51.20 dB -11.20 dB
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EUT Mode 802.11be EHT160 Puncture40 48

Plot on 6185 MHz
Spectrum [@

Ref Level 15.35 dém Offset 26,35 di Mode Auto Sweep
SGL Count 100/100

(@ 1Rm AvgPwr
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-60 der

-70 dem

.80 d

CF 6.185 GHz 1273 pts Span 1.272192 GHz

Spectrum Emission Mask Standard: None

Peak Power 2.44 dBm RBW 2.000 MHz

Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-636.096 MHz -477.072 MHz 2,000 MHz 5.70543 GHz -46.37 dBm -48.80 dB -8.80 dB
477.072 MHz | -218.048 MHz 2,000 MHz 570943 GHz -46,26 dbm -48,70 dB 881d8
-318.048 MHz -160.024 MHz 2,000 MHz 6.01948 GHz -29.09 dBm -31.53 dB -11.25de
-160.024 MHz -159.024 MHz 2,000 MHz 6.02548 GHz -28.89 dBm -31.32 dB -11.32 dB
159.024 MHz 160,024 MHz 2,000 MHz 6.34452 GHz -29.47 dBm -31.91 dB -11.91 dB
160.024 MHz 318.048 MHz 2.000 MHz 6.35753 GHz -28.79 dBm -31.22 dB -10.59 dB
31B.048 MHz | 477,072 MHz 2,000 MHz 6.65957 GHz -46,26 dBm -48,70 dB .80 dB
477 072 MHz £536.096 MHz 2.000 MHz 6.69658 GHz -46.47 dBm -48.90 dB -8.90 dB
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EUT Mode

802.11be EHT160 Puncture40 192

Plot on 6025 MHz

Plot on 6665 MHz

Spectrum nél pectrum nél
Ref Level 15,13 dém  Offset 26.13 di Mode Auto Sweep Ref Level 15.24 dm  Offset 26.24 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 gblpit Gheck pafs 10 gblpit Gheck PARS
P< 20 P< 20
0 dBm; 0 dBm; =
L 1n 1) T | |
N [
.20 dB 20 de
e A e e I I -
- = ~] = -
20 el e el ~
~ = — —
It i T . —— ~te |
50 dBm—————1—= — T (1]
-60 dem -60 dem
70 dB 70 dB
60 de 80 de
CF 6.025 GHz pan 1.2698688 GHz | | CF 6.665 GHz 1279 pts Span 1.278912 GHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power -0.31dBm RBW 2.000 MHz Peak Power 1.60 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-634.044 MHz | -476.208 MHz 2,000 MHz 5.54729 GHz -54.63 dbm -54,32 db -14.32 db -639.456 MHz | -475.552 MHz 2,000 MHz 5.16481 GHz -46,33 obm 47,53 cb 7.53db
-476.208 MHz -317.472 MHz 2.000 MHz 5.54929 GHz -54.59 dBm -54.28 dB -14.32 dB -479.592 MHz -319.728 MHz 2.000 MHz 6.18591 GHz -46.31 dBm -47.91 dB -7.95d8
-317.472 MHz | -158.736 MHz 2.000 MHz 5.86476 GHz -36,90 dBm -36.59 db -16.57 dB -319.726 MHz | -160.864 MHz 2,000 MHz 6.50363 GHz -31.16 dBm 32,76 dB -12.73 dB
-159.736 MHz | -158.736 MHz 2,000 MHz 586576 GHz -36.09 dBm -35.79 db -15.79 dB -160.864 MHz | -159.884 MHz 2,000 MHz 650464 GHz -30.98 dbm 32,50 db -1259 dB
158.736 MHz | 159.736 MHz 2,000 MHz 6.18424 GHz -41.52 dbm -41,21dp -21.21dp 159.864 MHz | 160,864 MHz 2,000 MHz 5.82536 GHz -37.35 dbm -38.35 ¢ -18.,95 db
159.736 MHz | 317.472 MHz 2,000 MHz 6.19328 GHz 41,71 dbm -41,40 db -20,97 db 160,864 MHz | 318.728 MHz 2,000 MHz 6.83039 GHz -36.81 dbm -38.41 dB -18.18 d
317.472 MH2Z 476,208 MHz 2.000 MHZ 6.50071 GH2Z -53.88 dBm -53.57 dB -13.60 d8 319.728 MH2 479,592 MHz 2.000 MHz 7.14409 GH2 -51.10 dBm -52.70 dB. -12. 74 dB
476,208 MHz | 634.944 MHz 2,000 MHz 650271 GHz -53,86 dBm -53 55 dB -13 .55 dB 470,502 MHz | 639.456 MHz 2,000 MHz 7.14912 GHz -51.08 dBm -52.68 db -12 68 dB
L J L L -
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MIMO <Ant. 4+3(3)>

EUT Mode

802.11be EHT160 FullRU

Plot on 6025 MHz

Plot on 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.09 dém  Offset 26.05 dB Mode Auto Sweep RefLevel 15.37 dm  Offset 26,37 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
0 dbjil gheck paks 10 dbjiit dheck PARS
P<20C P<20C
0 dBm; I J ] { 0 dBm; j [,A.’ »\‘l l
-10 d ‘ f | -10 dem J J | L
-20 d8 — J — 20 d8 = =
— N L s ==
-30 d8 — -30 dBy = o
e =T — . e [
=0 = L d = | ~
; I- L I R
Ikl — | -50 dem—; R ———
-60 dem -60 dem
70 d8 70 dem
-80 d8 -80 d8
CF 6.025 GHz 1206 pts Ean 1.205376 GHz CF 6.185 GHz 1263 Els SEBII 1.262976 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.11 dBm RBW 2.000 MHz Peak Power 1.46 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-602.688 MHz | -252,016 MHz 2,000 MHz 557248 GHz -53,53 dbm -55.04 db -15.04 db -631.438 MHz | -473.616 MHz 2,000 MHz 5.71088 GHz -50.71 cbm -52.16 cb -12,16 db
-452.016 MHz -301.344 MHz 2.000 MHz 5.57349 GHz -53.98 dBm -55.09 dB -15.13 d8 -473.616 MHz -315.744 MHz 2.000 MHz 5.71189 GHz -50.67 dBm -52.13 dB -12.16 d8
-301.344 MHz | -151.672 MHz 2.000 MHz 586881 GHz -34.13 dBm -35.25 dB -15.00 dB -315.744 MHz | -158.872 MHz 2.000 MHz 6.02563 GHz -33.96 dBm -35.41 dB -15,39 dB
-151.672 MHz | -150.672 MHz 2,000 MHz 5.87383 GHz -34.97 dBm -36,08 dB -16,08 dB -158.872 MHz | -157.872 MHz 2,000 MHz 502663 GHz -33.08 dbm -34.53db -14,53d8
150.672 MHz | 151,672 MHz 2,000 MHz 6.17617 GHz -36,14 dBm -37.26 dB -17.26 dB 157.872 MHz | 158,872 MHz 2,000 MHz 6.34337 GHz -32.03 dBm -33.43 dB -13.48 dB
151672 MHz | 301,344 MHz 2,000 MHz 6.17818 GHz -35.87 dbm -36.98 db -16.90 db 158,872 MHz | 315.744 MHz 2,000 MHz 5.34840 GHz -33.32 dbm -34.78 B -14.55 db
301.344 MH2Z 452,016 MHz 2.000 MHZ 6.47651 GH2Z -52.53 dBm -53.64 dB -13.68 d8 315.744 MH2Z 473,616 MHz 2.000 MHz 6.65007 GHZ -49.76 dBm -51.22 dB -11.87 d8
452,016 MHz | 602.688 MHz 2,000 MHz 6.47752 GHz -52,47 dBm -53,58 dB -13.58 dB 473,616 MHz | 631.488 MHz 2,000 MHz 6.71040 GHz -50.59 dBm 52,05 db -12,05 dB
L ] L ) -
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.29 dém  Offset 26.25 dp Mode Auto Sweep Ref Level 15.18 dém  Offset 26.16 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dbjiit dheck PARS 10 dbjiit dheck PARS
P<20C P<20C
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S l s L
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|
-50.d e — -50 der
-60 dem -60 dem
70d8 70d8
.80 dby .80 dB
CF 6.345 GHz 1210 Els Ean 1.209984 GHz CF 6.665 GHz 1258 Els SEBII 57792 GHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 0.51 dBm RBW 2.000 MHz Peak Power 0.76 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel ALimit
-604.952 MHz | -453.744 MHz 2,000 MHz 5.88975 GHz -50.58 dbm -51.08 db -11.08 db -620.836 MHz | -471,672 MHz 2,000 MHz 6.16502 GHz 42,54 obm 43,30 cb -3.30 db
-453.744 MHz -302.496 MHz 2.000 MHz 5.80176 GHz -50.65 dBm -51.15 d8 -11.19 d8 -471.672 MHz -314.448 MHz 2.000 MHz 6.19383 GHz -42.61 dBm -43.38 dB -3.41 dB
-302.486 MHz | -152,248 MHz 2.000 MHz 6.18025 GHz -34,57 dBm -35.07 dB -14.94 dB 314448 MHz | -158.224 MHz 2.000 MHz 6.50628 GHz 29,41 dBm -30.18 dB -10.15 dB
-152.248 MHz | -151.248 MHz 2,000 MHz 5.19325 GHz -35,49 dBm -36,00 dB -16,00 dB -158.224 MHz | -157.224 MHz 2,000 MHz 550728 GHz -29,05 dbm 20,82 dB -9.62 db
151.248 MHz | 152,248 MHz 2,000 MHz 6.43675 GHz -34,20 dBm -3471dB -1471dB 157.224 MHz | 158,224 MHz 2,000 MHz 6.82272 GHz -32.25 dBm -33.01dB -13.01dB
152,248 MHz | 302,496 MHz 2,000 MHz 650176 GHz -33,45 dbm -33.96 db -13.72 dB 158,224 MHz | 314.448 MHz 2,000 MHz 5.82372 GHz -32.49 dbm -33.26 B -13.23dB
302.496 MH2Z 453,744 MHz 2.000 MHz 6.79724 GH2 -51.30 dBm -51.81 d8 -11.93 d8 314,448 MH2Z 471,672 MHz 2.000 MHz 7.13317 GH2 -47.89 dBm -48.66 dB -8.92 dB
453.744 MHz | 604.992 MHz 2,000 MHz 5.80125 GHz -51,34 dBm -5185 dB -11 85 dB 471672 MHz | 628.896 MHz 2,000 MHz 7.14919 GHz -47.99 dBm -48,75 db -8.75 di
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EUT Mode 802.11be EHT160 Puncture20 1

Plot on 6345 MHz

Spectrum | il
Ref Level 15.27 dém Offset 26,27 di Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dbjfpit fheck paks
P< 20
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-10 der ‘ { J I
20d — f t —
-30 d — - l"'“”"“'"’\.. .
Py —
50 dem— == = =
-60 der
F0d
.80 d
CF 6.345 GHz 1210 pts Span 1.209984 GHz
Spectrum Emission Mask Standard: None
Peak Powier 0.02 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-604.932 MHz -453.744 MHz 2,000 MHz 5.88775 GHz -51.94 dBm -51.56 dB -11.56 dB
453,744 MHz | -202.406 MHz 2,000 MHz 589176 GHz -52,00 dbm 52,02 d -12,06 dB
-302.496 MHz -152,248 MHz 2,000 MHz 6.19025 GHz -39.51 dBm -39.53 dB -19.40 d&
-152.248 MHz -151.248 MHz 2,000 MHz 6.19325 GHz -39.63 dBm -39.65 dB -19.65 dB
151.248 MHz 152,248 MHz 2,000 MHz 6.49675 GHz -35.10 dBm -35.12dp -15.12 dp
152.248 MHz 302.496 MHz 2.000 MHz 6.50075 GHz -34.72 dBm -34.74 dB -14.55 dB
302,496 MHz | 453,744 MHz 2,000 MHz 679824 GHz -52.73 dBm 52,75 dB 12,72 dB
453.744 MHz £504.992 MHz 2.000 MHz £.80826 GHz -52.68 dBm -52.70 dB -12.70 dB
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EUT Mode 802.11be EHT160 Puncture20 16

Plot on 6185 MHz

Spectrum a
Ref Level 15,33 dem  Offset 26.33 d& Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dhffpit ¢heck PABS
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-50 dem—y e SSUS E—
-60 der
70 dB
.80 doy
CF 6.185 GHz 1263 pts Span 1.262076 GHz
Spectrum Emission Mask Standard: None
Peak Power 1.54 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  alimit
-631.488 MHz -473.616 MHz 2.000 MHz 5.70887 GHz -51.02 dBm -52.56 dB -12.56 dB
473,616 MHZ | -215.744 MHz 2,000 MHz 571390 GHz -50.85 dbm 52,29 dB 12,58 d
-315.744 MHz -158.872 MHz 2,000 MHz 6.02563 GHz -33.76 dBm -35.29 dB -15.27 dé
-158.872 MHz -157.872 MHz 2,000 MHz 6.02663 GHz -33.55 dBm -35.09 dB -15.09 dB
157.872 MHz 158,872 MHz 2,000 MHz 6.34337 GHz -31.59 dBm -33.13dp -1313dp
158.872 MHz 315.744 MHz 2.000 MHz 6.34840 GHz -32.09 dBm -33.63 dB -13.40 dB
315744 MHz | 473,616 MHZ 2,000 MHz 6.64102 GHz -48,42 dBm -49,96 dB 11,22 dB
473616 MHz £631.488 MHz 2.000 MHz 6.66012 GHz -50.02 dBm -51.56 dB -11.56 dB

TEL: 886-3-327-0868 Page Number 1 A2-85 of 89
FAX: 886-3-327-0855




seasran1as. FCC RADIO TEST REPORT Report No. : FR4N0920H

EUT Mode

802.11be EHT160 Puncture20 128

Plot on 6025 MHz

Plot on 6665 MHz

Spectrum nél pectrum nél
Ref Level 15.07 dém  Offset 26.07 dB Mode Auto Sweep Ref Level 15.16 dem  Offset 26.16 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
0 dbjil gheck paks 10 gblpit Gheck PARS
P< 20 P< 20
0 dBm; 0 dBm;
[ I A 1l
3 A N I
-20 day -20 dey =
1 [ i N | ~—]
30 de ,_.J L B .30 dB — - e B
=i T ~—. [ e
end = ] - P R I
L sl R
-50 el S— — T -50 e
| “a0 a -60 dBrm
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.80 dB -80 dB
CF 6.025 GHz pan 1.205376 GHz | | CF 6.665 GHz 1258 pts Span 1.257792 GHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 0.94 dBm RBW 2.000 MHz Peak Power 0.84 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-602.688 MHz | -452,016 MHz 2,000 MHz 5.56645 GHz -54.07 dbm -55.01 db -15.01db -620.836 MHz | -471,672 MHz 2,000 MHz 5.16602 GHz 41,77 obm 42,61 ch -2.61dp
-452.016 MHz -301.344 MHz 2.000 MHz 5.57349 GHz -54.05 dBm -54.98 dB -15.03 d8 -471.672 MHz -314.448 MHz 2.000 MHz 6.19383 GHz -41.71 dBm -42.55 dB -2.59 d8
301344 MHz | -151.672 MHz 2.000 MHz 5.87182 GHz -35.08 dBm -36.02 db -15.94 dB -314.448 MHz | -158.224 MHz 2,000 MHz 6.50628 GHz 29,09 dBm 29,93 dB 9,90 d@
-151672 MHz | -150.672 MHz 2,000 MHz 587383 GHz -35.61 dBm -36.54 db -16.54 dB -158.224 MHz | -157.224 MHz 2,000 MHz 650728 GHz -28.61 dbm -29.45 db -9.45 dB
150.672 MHz | 151.672 MHz 2,000 MHz 6.17617 GHz -40.90 dbm -41,84 db -21.84dp 157.224 MHz | 158,224 MHz 2,000 MHz 5.82272 GHz -34.26 dbm -35.10cB -15.10 db
151,672 MHz | 301.344 MHz 2,000 MHz 6.17717 GHz -41,07 dbm 42,01 db 21,99 db 158,224 MHz | 314.448 MHz 2,000 MHz 5.83674 GHz -34.72 dbm -35.56 dB -14.87 db
301.344 MH2Z 452,016 MHz 2.000 MHZ 6.47651 GH2Z -54.06 dBm -55.00 dB -15.04 dB 314,448 MH2Z 471,672 MHz 2.000 MHz 7.13617 GH2Z -46.81 dBm -47 .65 dB -7.69 dB
452.016 MHz | 602,688 MHz 2,000 MHz 647852 GHz -54.03 dBm -54.97 d -14.97 dB 471672 MHz | 628.896 MHz 2,000 MHz 7.13817 GHz -46,80 dBbm -47.64 0B 7,64 dB
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EUT Mode 802.11be EHT160 Puncture40 3

Plot on 6345 MHz

Spectrum | il
Ref Level 15.27 dém Offset 26,27 di Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dbjfpit fheck paks
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Sodem————— = e —
-60 der
F0d
.80 d
CF 6.345 GHz 1210 pts Span 1.209984 GHz
Spectrum Emission Mask Standard: None
Peak Powier 0.48 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-604.932 MHz -453.744 MHz 2,000 MHz 5.89076 GHz -52.70 dBm -53.18 dB -13.18 dB
453,744 MHz | -202.406 MHz 2,000 MHz 589176 GHz 52,84 dbm 53,32 db 13,36 dB
-302.496 MHz -152,248 MHz 2,000 MHz 6.05302 GHz -51.23 dBm -51.71dB -24.27 dB
-152.248 MHz -151.248 MHz 2,000 MHz 6.19325 GHz -47.32 dBm -47.80 dB -27.80 dB
151.248 MHz 152,248 MHz 2,000 MHz 6.49675 GHz -39.69 dBm -40.17 dB -20.17 dB
152.248 MHz 302.496 MHz 2.000 MHz 6.49775 GHz -39.33 dBm -39.81 dB -19.78 dB
302,496 MHz | 453,744 MHz 2,000 MHz 679824 GHz -54.12 dBm -54.60 dB -14.64 dB
453.744 MHz £504.992 MHz 2.000 MHz 6.79924 GHz -54.10 dBm -54.58 dB -14.58 dB
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EUT Mode 802.11be EHT160 Puncture40 48

Plot on 6185 MHz

Spectrum a
Ref Level 15.33 dém Offset 26,33 di Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
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0 dBm
[T 7] [1 1]
-10 der ‘ i I i |
20 dB - . I i \ —
-30 d8 - = — | = E— —
- Pl 7 S ~—
a0 d 7 e —
S .,
5 dem—t— |~ et |
-60 der
70 de
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CF 6.185 GHz 1263 pts SEan 1.262976 GHz
Spectrum Emission Mask Standard: None
Peak Power 1.91dBm RBW 2.000 MHz
Range Low Range U, RBW Frequency Power Abs Power Rel ALimit
tange Up que
-631.488 MHz -473.616 MHz 2,000 MHz 5.70887 GHz -50.90 dBm -52.82 dB -12.82 dp
-473.616 MHz -315.744 MHz 2.000 MHz 5.71289 GHz -50.97 dBm -52.88 d8 -13.00 d8
-315.744 MHz -158.872 MHz 2,000 MHz 6.01155 GHz -33.59 dBm -3551d8 -14.76 dB
-158.872 MHz -157.872 MHz 2,000 MHz 6.02663 GHz -32.81dBm -34.73 dB -14.73 dB
157.872 MHz 158,872 MHz 2,000 MHz 6.34337 GHz -34.90 dBm -36.82 dB -16.82 dB
158.872 MHz 315.744 MHz 2.000 MHz 6.35443 GHz -34.17 dBm -36.08 dB -15.54 dB
315744 MH2 473,616 MHz 2.000 MHZ 6.64404 GHZ -49.02 dBm -50.93 d8 -12.04 dg
473,616 MHz £531.488 MHz 2.000 MHz 6.70537 GHz -49.83 dBm -51.74 dB -11.74 dB
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EUT Mode

802.11be EHT160 Puncture40 192

Plot on 6025 MHz
Spectrum

Ref Level 15.05 dém
SGL Count 100/100

oOffset 26,05 di

Mode Auto Sweep

Plot on 6665 MHz

Ref Level 15.14 dBm
SGL Count 100/100

oOffset 26,14 dp Mode Auto Sweep

(@ 1Rm AvgPwr
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CF 6.025 GHz pan 1.205376 GHz | | CF 6.665 GHz 1258 pts Span 1.257792 GHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 1.10 dBm RBW 2.000 MHz Peak Power 1.53 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-602.688 MHz | -452,016 MHz 2,000 MHz 5.56344 GHz -54.65 dbm -55.59 db -15.59 db -620.836 MHz | -471,672 MHz 2,000 MHz 5.16602 GHz -45.15 dbm 46,72 ob 5,72 db
-452.016 MHz -301.344 MHz 2.000 MHz 5.57349 GHz -54.95 dBm -56.06 dB -16.10 d& -471.672 MHz -314.448 MHz 2.000 MHz 6.19383 GHz -45.22 dBm -46.75 dB -6.79 d8
301344 MHz | -151.672 MHz 2.000 MHz 5.87082 GHz -38,98 dBm -40,09 dB -19.95 dB -314.448 MHz | -158.224 MHz 2,000 MHz 6.50628 GHz -32,46 dBm -33.99 dB -13.96 dB
-151.672 MHz | -150.672 MHz 2,000 MHz 5.87383 GHz -38,69 dBm -39,99 d -19,99 d -158.224 MHz | -157.224 MHz 2,000 MHz 550728 GHz -32.16 dbm -33.69 db -13.69 dB
150.672 MHz | 151.672 MHz 2,000 MHz 6.17617 GHz -49.,03 dbm -50,13 db -30,13 db 157.224 MHz | 158,224 MHz 2,000 MHz 5.82272 GHz -33.21 dbm 40,74 cB -20,74 db
151672 MHz | 301,344 MHz 2,000 MHz 6.32584 GHz -54.22 dbm -55,32 db -27 34 d 158,224 MHz | 314.448 MHz 2,000 MHz 56.82673 GHz -39.20 dbm 40,73 dB -20.55 db
301.344 MH2Z 452,016 MHz 2.000 MHZ 6.47651 GH2Z -54.82 dBm -55.92 dB -15.96 d8 314,448 MH2Z 471,672 MHz 2.000 MHz 7.13617 GH2Z -51.72 dBm -53.25 dB -13.29 d8
452,016 MHz | 602.688 MHz 2,000 MHz 6.48355 GHz -54.78 dBm 55,88 dB -15,88 dB 471672 MHz | 628.896 MHz 2,000 MHz 7.13717 GHz 51,70 dBm 53,23 dB -13,23 dB
L ] L -
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.1~24.8C
Relative Humidity : (43.3~46.7%

Test Engineer : |Louis Chung
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EUT Information

Report No.: FR4N0920H
2025/4/30

Report NO : 4N0920
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.159000 29.40 55.52 26.12 | L1 OFF 19.8
0.159000 48.60 65.52 16.92 | L1 OFF 19.8
0.195000 26.64 53.82 27.18 | L1 OFF 19.8
0.195000 43.42 63.82 20.40 | L1 OFF 19.8
0.213000 27.31 53.09 25.78 | L1 OFF 19.8
0.213000 42.75 63.09 20.34 | L1 OFF 19.8
0.237750 22.16 52.17 30.01 | L1 OFF 19.8
0.237750 38.81 62.17 23.36 | L1 OFF 19.8
0.264750 17.78 51.28 3350 | L1 OFF 19.8
0.264750 31.16 61.28 30.12 | L1 OFF 19.8
0.411000 27.29 47.63 20.34 | L1 OFF 19.8
0.411000 35.84 57.63 21.79 | L1 OFF 19.8
0.550500 21.09 46.00 2491 | L1 OFF 19.8
0.550500 32.17 56.00 23.83 | L1 OFF 19.8
0.685500 14.79 46.00 31.21 | L1 OFF 19.8
0.685500 35.42 56.00 20.58 | L1 OFF 19.8
0.784500 14.23 46.00 31.77 | L1 OFF 19.8
0.784500 32.16 56.00 23.84 | L1 OFF 19.8
1.099500 13.98 46.00 32.02 | L1 OFF 19.8
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CO07-HY
1.099500 34.23 56.00 21.77 | L1 OFF 19.8
1.178250 14.28 46.00 3172 | L1 OFF 19.8
1.178250 35.51 56.00 20.49 | L1 OFF 19.8
1.308750 12.92 46.00 33.08 | L1 OFF 19.8
1.308750 32.95 56.00 23.05 | L1 OFF 19.8
12.943500 25.79 50.00 2421 | L1 OFF 20.3
12.943500 32.99 60.00 27.01 | L1 OFF 20.3
21.790500 22.30 50.00 27.70 | L1 OFF 20.7
21.790500 27.62 60.00 3238 | L1 OFF 20.7

Report No.: FR4N0920H
2025/4/30
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Report No.: FR4N0920H
CO07-HY 2025/4/30

EUT Information

Report NO : 4N0920
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
Q0T
801
70+
> 60-\ | CISPR-QP Limit at Main Ports
>
% i
R R . DISPR-Ave LimitatMain Ports
[4] ‘ B O S SRS SO USSRV S H
e 1
(]
| 40Q ® ¢
1 Q ‘ ‘
30+ & & @
&
201
101
0 } } —t—+—+—+— } } —t—+—+—— } |
150k 300 400500 800 1M M 3M 4M 5M B 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.152160 41.55 65.88 2433 | N FLO 20.0
0.152160 24.81 55.88 31.07 | N FLO 20.0
0.181500 45.70 64.42 18.72 | N FLO 20.0
0.181500 29.11 54.42 2531 | N FLO 20.0
0.184740 42.39 64.27 21.88 | N FLO 20.0
0.184740 26.37 54.27 27.90 | N FLO 20.0
0.206250 30.18 63.36 33.18 | N FLO 20.0
0.206250 17.50 53.36 35.86 | N FLO 20.0
0.239460 39.60 62.12 2252 | N FLO 20.0
0.239460 25.47 52.12 26.65 | N FLO 20.0
0.391470 35.47 58.03 2256 | N FLO 20.0
0.391470 20.51 48.03 2752 | N FLO 20.0
0.528000 30.33 56.00 25.67 | N FLO 20.0
0.528000 17.03 46.00 28.97 | N FLO 20.0
0.683250 33.95 56.00 22.05 | N FLO 20.0
0.683250 20.81 46.00 25.19 | N FLO 20.0
0.793500 29.93 56.00 26.07 | N FLO 20.0
0.793500 17.42 46.00 28.58 | N FLO 20.0
1.182750 34.81 56.00 21.19 | N FLO 20.0
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1.182750 17.52 46.00 28.48 | N FLO 20.0
13.022250 32.12 60.00 27.88 | N FLO 20.5
13.022250 25.67 50.00 2433 | N FLO 20.5
27.669750 26.23 60.00 33.77 | N FLO 21.0
27.669750 22.51 50.00 2749 | N FLO 21.0

Report No.: FR4N0920H
2025/4/30
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 19.1~20.1°C
Test Engineer : John Chuang, David Dai and Sam Chou
Relative Humidity : 65~69.8%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920H

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna = Modulation | Channel Frequency RU Remark
(GHz) Rate
Mode 1 = U-NII-5 | 5.925-6.425 4+3 802.11a 1 5955 6Mbps - -
Mode 2 = U-NII-5 | 5.925-6.425 4+3 802.11a 49 6195 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425 4+3 802.11a 93 6415 6Mbps - -
802.11be
Mode 4 | U-NII-5 | 5.925-6.425 4+3 1 5955 MCSO0 Full RU -
EHT20
802.11be
Mode 5 | U-NII-5 | 5.925-6.425 4+3 1 5955 MCSO0 Partial_26/0RU -
EHT20
802.11be
Mode 6 | U-NII-5 | 5.925-6.425 4+3 1 5955 MCSO0 @ Partial_52/37RU -
EHT20
802.11be
Mode 7 | U-NII-5 | 5.925-6.425 4+3 1 5955 MCSO0 @ Partial_106/53RU -
EHT20
802.11be
Mode 8 | U-NII-5 | 5.925-6.425 4+3 49 6195 MCSO0 Full RU -
EHT20
802.11be
Mode 9 | U-NII-5 | 5.925-6.425 4+3 93 6415 MCSO0 Full RU -
EHT20
Mode 802.11be
U-NII-5 | 5.925-6.425 4+3 3 5965 MCSO0 Full RU -
10 EHT40
Mode 802.11be
U-NII-5 | 5.925-6.425 4+3 51 6205 MCSO0 Full RU -
11 EHT40
TEL: 886-3-327-0868 Page Number 1 C2 of C129
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920H

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 12 | U-NII-5 = 5.925-6.425 4+3 802.11be EHT40 91 6405 MCSO @ FullRU -
Mode 13 | U-NII-5 = 5.925-6.425 4+3 802.11be EHT80 7 5985 MCSO @ FullRU -
Mode 14 | U-NII-5 5.925-6.425 4+3 802.11be EHT80 55 6225 MCSO @ FullRU -
Mode 15 | U-NII-5 = 5.925-6.425 4+3 802.11be EHT80 87 6385 MCSO @ FullRU -
Mode 16 | U-NII-5 = 5.925-6.425 4+3 802.11be EHT160 15 6025 MCSO @ FullRU -
Mode 17 | U-NII-5 = 5.925-6.425 4+3 802.11be EHT160 47 6185 MCSO0 | FullRU -
Mode 18 | U-NII-5 = 5.925-6.425 4+3 802.11be EHT160 79 6345 MCSO @ FullRU -
Mode 19 | U-NII-7 = 6.525-6.875 4+3 802.11a 117 6535 6Mbps - -
Mode 20 | U-NIl-7 = 6.525-6.875 4+3 802.11a 149 6695 6Mbps - -
Mode 21 | U-NII-7 = 6.525-6.875 4+3 802.11a 181 6855 6Mbps - -
Mode 22 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT20 117 6535 MCSO @ FullRU -

TEL: 886-3-327-0868 Page Number 1 C3 of C129
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920H

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 23 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT20 149 6695 MCSO FullRU -
Mode 24 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT20 181 6855 MCSO FullRU -
Mode 25 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT40 123 6565 MCSO FullRU -
Mode 26 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT40 147 6685 MCSO0 | FullRU -
Mode 27 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT40 179 6845 MCSO FullRU -
Mode 28 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT80 135 6625 MCSO FullRU -
Mode 29 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT80 151 6705 MCSO FullRU -
Mode 30 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT80 167 6785 MCSO0 | FullRU -
Mode 31 | U-NII-7 = 6.525-6.875 4+3 802.11be EHT160 143 6665 MCSO FullRU -
Mode 32 | U-NII-5 = 5.925-6.425 4+3 802.11be EHT160 15 6025 MCSO0 | FullRU LF
TEL: 886-3-327-0868 Page Number : C4 of C129
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C2. Summary of each worse mode

Mode

Modulation

802.11a

802.11a

802.11a

802.11a

802.11a

802.11a

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

Ch.

49

49

93

93

Freq.

(MHz)

5924.97

17865.00

12390.00

19245.00

5924.97

17865.00

5913.14

5918.60

Level

(dBuV/m)

57.53

46.33

40.67

41.09

58.18

46.29

57.66

54.80

Limit

(dBuV/m)

68.20

54.00

54.00

54.00

68.20

54.00

68.20

68.20

Margin

(dB)

-10.67

-7.67

-13.33

-12.91

-10.02

-7.71

-10.54

-13.40

Pol.

Peak

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU

Full RU

Full RU

Partial_26/0RU

Partial_26/0RU

Partial_52/37RU

Remark

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be
6 1 - - - - - - - Partial_52/37RU | Harmonic
EHT20
802.11be Band
1 5923.67 54.82 68.20 -13.38 \Y Avg. Pass | Partial_106/53RU
EHT20 Edge
7
802.11be
1 - - - - - - - Partial_106/53RU ' Harmonic
EHT20
802.11be Band
49 - - - - - - - Full RU
EHT20 Edge
8
802.11be
49 | 12390.00 40.66 54.00 -13.34 \Y Avg. Pass Full RU Harmonic
EHT20
802.11be Band
93 - - - - - - - Full RU
EHT20 Edge
9
802.11be
93 | 19245.00 36.93 54.00 -17.07 H Avg. Pass Full RU Harmonic
EHT20
802.11be Band
3 5924.96 64.38 68.20 -3.82 \Y Avg. Pass Full RU
EHT40 Edge
10
802.11be
3 | 11930.00 40.63 54.00 -13.37 \Y Avg. Pass Full RU Harmonic
EHT40
802.11be Band
51 - - - - - - - Full RU
EHT40 Edge
11
802.11be
51 ' 12410.00 40.84 54.00 -13.16 H Avg. Pass Full RU Harmonic
EHT40
TEL: 886-3-327-0868 Page Number : C6 of C129
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Report No. : FR4N0920H

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) @ (dB) Avg.
Full Band
802.11be EHT40 | 91 - - - - - - -
RU Edge
12
Full
802.11be EHT40 | 91 | 19215.00 35.08 54.00 -18.92 H Avg. Pass Harmonic
RU
Full Band
802.11be EHTS80 7 5923.56 65.19 68.20 -3.01 \% Avg. Pass
RU Edge
13
Full
802.11be EHT80 7 | 17955.00 48.11 54.00 -5.89 \% Avg. Pass Harmonic
RU
Full Band
802.11be EHT80 | 55 - - - - - - -
RU Edge
14
Full
802.11be EHT80 | 55 @ 12450.00 41.59 54.00 -12.41 H Avg. Pass Harmonic
RU
Full Band
802.11be EHT80 | 87 - - - - - - -
RU Edge
15
Full
802.11be EHT80 | 87 @ 19155.00 42.10 54.00 -11.90 H Avg. Pass Harmonic
RU
802.11be Full Band
15 | 5908.80 65.75 68.20 -2.45 \% Avg. Pass
EHT160 RU Edge
16
802.11be Full
15 | 12050.00 42.47 54.00 -11.53 \% Avg. Pass Harmonic
EHT160 RU
802.11be Full Band
17 47 - - - - - - -
EHT160 RU Edge
TEL: 886-3-327-0868 Page Number 1 C7 of C129
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FCC RADIO TEST REPORT

Report No. : FR4N0920H

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) @ (dB) Avg.
802.11be Full
17 47 | 12370.00 42.20 54.00 -11.80 H Avg. Pass Harmonic
EHT160 RU
802.11be Full Band
79 - - - - - - -
EHT160 RU Edge
18
802.11be Full
79 | 12690.00 42.49 54.00 -11.51 \Y, Avg. Pass Harmonic
EHT160 RU
Band
802.11a 117 - - - - - - - -
Edge
19
802.11a 117 | 19605.00 41.16 54.00 -12.84 H Avg. Pass - Harmonic
Band
802.11a 149 - - - - - - - -
Edge
20
802.11a 149 | 13390.00 42.05 54.00 -11.95 \Y, Avg. Pass - Harmonic
Band
802.11a 181 - - - - - - - -
Edge
21
802.11a 181 | 20565.00 38.19 54.00 -15.81 H Avg. Pass - Harmonic
Full Band
802.11be EHT20 @ 117 - - - - - - -
RU Edge
22
Full
802.11be EHT20 117 | 19605.00 40.64 54.00 -13.36 H Avg. Pass Harmonic
RU
TEL: 886-3-327-0868 Page Number : C8 of C129
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Report No. : FR4N0920H

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

802.11be EHT20 @ 149 - - - - - - - FullRU = Band Edge
23

802.11be EHT20 A 149 20085.00 45.65 54.00 -8.35 H Avg. Pass | FullRU | Harmonic

802.11be EHT20 | 181 - - - - - - - FullRU ' Band Edge
24

802.11be EHT20 181 | 20565.00 38.14 54.00 -15.86 \Y, Avg. Pass | FullRU | Harmonic

802.11be EHT40 @ 123 - - - - - - - FullRU ' Band Edge
25

802.11be EHT40 123 | 19695.00 40.78 54.00 -13.22 H Avg. Pass | FullRU | Harmonic

802.11be EHT40 @ 147 - - - - - - - FullRU ' Band Edge
26

802.11be EHT40 147 | 13370.00 41.85 54.00 -12.15 H Avg. Pass | FullRU | Harmonic

802.11be EHT40 @ 179 - - - - - - - FullRU = Band Edge
27

802.11be EHT40 179 | 20535.00 32.08 54.00 -21.92 H Avg. Pass | FullRU | Harmonic
28 802.11be EHT80 | 135 - - - - - - - FullRU ' Band Edge

TEL: 886-3-327-0868 Page Number 1 C9 of C129
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) @ (dB) Avg.
Full
28 802.11be EHT80 | 135 | 13250.00 43.06 54.00 -10.94 \Y, Avg. Pass Harmonic
RU
Full Band
802.11be EHT80 151 - - - - - - -
RU Edge
29
Full
802.11be EHT80 151 | 20115.00 32.89 54.00 -21.11 \Y, Avg. Pass Harmonic
RU
Full Band
802.11be EHT80 | 167 - - - - - - -
RU Edge
30
Full
802.11be EHT80 @ 167 | 20355.00 40.85 74.00 -33.15 V | Peak @ Pass Harmonic
RU
802.11be Full Band
143 - - - - - - -
EHT160 RU Edge
31
802.11be Full
143 13330.00 42.92 54.00 -11.08 H Avg. Pass Harmonic
EHT160 RU
32 LF 15 93.05 35.57 43.50 -7.93 V | Peak @ Pass - LF
TEL: 886-3-327-0868 Page Number : C10 of C129
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
105.0 105.0
- - PEAK(UNI)_6E
700 ! 700
525 WWMWMMW .
350 30
175 175
Peak
5825 5851, 5877, 5903, 5929, 5955 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: PEAK BE(UNTT)_6E 3m HF_91200_8236@_241181 HORIZONTAL Condition: PEAK(UNIT)_6E 3m HF_9128D 02368_241181 HORIZONTAL
: RBW:1060.688kHz VB\:3808.806kHz SWT:Auto + RBMW:1000.060kHz VB:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592471 68.38 88.20 -19.82 58.23 34.38 13.78 37.93 @.00 180 301 PEAK 1 5955.80 183,13 ------ ------ 97.96 34.28 13.82 37.93 0.00 188 301 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1054 1054 1
875 875
L 700 AVG(UNI)_SE
! IR R
52‘54—//_/_/_,_/—/‘ 525
350 30
175 175
Avg
5825 5851, 5877, 5903, 5929, 5955 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII) 6 3m HF_9126D 62360 24111 HORIZONTAL Condition: AVG(UNII)_6E 3m HF_91200_8236@ 241181 HORIZONTAL
: RBW:1060.608kHz VBM:0.010kHz SWT:Auto + RBMW:1600.060kHz VBW:6.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592497 56.39 68.20 -11.8B1 46.24 3439 13.78 37.93 0.8 160  3BL AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.00 162,71 ------ ------ 92.54 34.28 13.82 37.93 .80 1@ 301 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 4+3
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 ]
105.0 105.0
- - PEAK(UNI)_6E
00 ! m
52‘5A,WWM“WMWWW 525
350 30
175 175
Peak
5825 5851, 5877, 5903, 5929, 5955 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: PEAK BE(UNTT)_6E 3m HF_91200_8236@ 241181 VERTICAL Condition: PEAK(UNIT)_6E 3m HF_9128D 02368 241181 VERTICAL
: RBW:1060.688kHz VB\:3808.806kHz SWT:Auto + RBMW:1000.060kHz VB:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592484 68.95 88.20 -19.25 58.80 34.38 13.78 37.93 6.0 180 75 PEAK 1 5955.80 112,42 ------ ------ 182,26 34.26 13.83 37.93 o.06 160 75 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
105.0 105.0
875 875
L 700 AVG(UNI)_§E
W IR O i
52‘5,4_#/#%’ 525
350 30
175 175
Avg
5825 5851, 5877, 5903, 5929, 5955 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG BE(UNIT) GE 3n HF 91280 82368 241181 VERTICAL Condition: AVG(UNIT)_GE 3m HF_31200 B2366 241101 VERTICAL
: RBW:1060.608kHz VBM:0.010kHz SWT:Auto + RBMW:1600.060kHz VBW:6.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592497 57.53 68.20 -18.67 47.38 34.39 13.78 37.95 .8 160 75 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.00 165.35 ------ ------ 95.18 34.286 13.82 37.93 0.0 lee 75 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
4o Level (dBuVim} 4o Vel (dBuVim)
1225 1225
105! 105!
1050 1050
815 875
I A U ot I U ool
700! 700!
L U T e y U T e
A o 5
el " MM ae] " et Mw
175 175
Peak
7200 13760, 20320, 26880, 33440, 40000 7200 13760, 1320, 26880, 33440, 40000
A Frequency (MHz) Frequency (MHz)
vg
site + @3CH20-HY site + @3(H20-HY
Condition: PEAK(UNIT)_6E im BBHA917@ 1223 248624 HORIZONTAL Condition: PEAK(UNIT)_6E Im BBHAQ178_1223 248624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB dBw dB/m A8 dB B om deg
1 11918.68 52.88 74.00 -21.92 36.61 39.6e 19.77 42.8¢ 0.1 251 3@ PEAK 1 11910.68 50.49 74.0@ -23.51 34.42 39.60 19.77 42.8¢ 0.10  4e0 99 PEAK
2 11919.00 40.61 54.00 -13.39 24.54 39.00 19.77 42.8¢ @.10 151 30 Average 2 11910.00 40.62 54.00 -13.38 24.55 39.00 19.77 42.80 @.10 480 99 Average
3 17865.88 56.99 74.80 -17.81 35.50 42.65 24.44 4530 0.36  1e@ 332 PEAK 3 17865.88 56.88 74.00 -17.92 34.50 42.65 24.44 4530 .30 300 141 PEAK
4 17865.88 46.33 54.80 -7.67 24.84 42,85 24.44 4530 0.30 180 332 Average 4 17865.88 46.32 54.00 -7.68 24.83 42,85 24.44 4538 .30 380 141 Average
5 29775.08 49.22 88.28 -38.98 48.73 48.20 31.82 61.99 -9.54 166 326 Peak 5 29775.08 48.21 88.28 -39.99 47.72 48.28 31.82 61.99 -9.54 164 323 Peak
6 29775.88 38.25 68.20 -29.95 37.76 48.20 31.82 61.99 -9.54 160 326 Average 6 29775.88 37.57 68.20 -30.63 37.88 40.20 31.82 61.99 -9.54 164 323 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
mLeveHdBqu) mLeveI{dBnWm)
1225 115
101 1051
o8 15
100 700
17G s AVG{UNI)_6E o AVG(UN)_5E
~18G . po e
B0 0
Av
g 115 115
11000 17200, 17400, 17600, 17800, 16000 11000 17200, 17400, 17600, 17800, 14000
Frequency (MHz) Frequency (MHz)
Ste RO Ste RO
Condition: AVG(UNIL) GE 3m HF 91200 Q2360 241101 HORTZONTAL Condition: AVG(UNTL) 6E 3m HF 91200 02360 241161 VERTICAL
TEL: 886-3-327-0868 Page Number : C14 of C129

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR4N0920H

Pol. Horizontal Fundamental
" Level (dBuV/m)
1225
1
105
PEAK(UNI)_6E
1 B
700
52! " o
o g S e b
o (L e
Lk
Peak Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK(UNIT) 6E 3m HF_8126D 02360 241181 HORIZONTAL
+ RBW:1080.000kHz VBW:3060.608KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.80 118,58 ------ ------ 180.07 34.29 14.88 37.94 .08 282 21 PEAK
" Level (dBuV/m)
1225
105 1
10!
875
700 AVG{UN GE
A !
J—
WMM
Lk
Avg Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG(UNIT)_6E 3m HF_31200 B2366 241101 HORIZONTAL
+ RBW:108@.800kHz VBW:0.618kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.80 104,14 ------ ------ 93.71 3429 14.88 37.94 o.pe 282 21 AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C129

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuV/m)
1225
1
105
PEAK(UNI)_6E
1 B
700
w ittty | S
LT
A BT wWWMH
Lk
Peak Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK(UNIT) 6E 3n HF_3126D 02360 241181 VERTICAL
+ RBW:1080.000kHz VBW:3060.608KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.80 111,95 ------ ------ 181,52 34.29 14.88 37.94 0.0 180 296 PEAK
" Level (dBuV/m)
1225
ETiLY 1
10!
875
700 AVG(UN GE
A
—— |
Lk
Avg Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG(UNIT)_6E 3m HF_31200 B2366 241101 VERTICAL
+ RBW:108@.800kHz VBW:0.618kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.80 185.41 ------ ------ 94,95 34,29 14.68 37.94 0.08 180 296 AVERAGE
TEL: 886-3-327-0868 Page Number : C16 of C129

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920H

Pol. Horizontal Vertical
1o Level (dBuVim) - Level (dBuVim)
1225 1225
1050 1050
875 875
[ | I [ | U rebawisd
700! 700
WL UL, LT T hoise WL UL, LTI U hoisd
525 s S5 it o ¥ 5 e
: I
| TN WW \ N M\JM
350! 350!
17.5) 17.5)
Peak
7200 13760, 20320, 26880, 33440, 40000 7200 13760. 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Avg site + @3CH20-HY site + @3CH20-HY
Condition: PEAK(UNII)_6E Im BBHAQ178_1223 248624 HORIZONTAL Condition: PEAK(UNII)_6E lm BEHA9178_1223 248624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m d8  dBuv  dB/m d d8dB e deg
12390.88 51.18 74.8@ -22.82 34.87 38.94 20.17 42.92 @.12 215 305 PEAK
12399.88 40.65 54.80 -13.35 24.34 38.94 20,17 42,92 @.12 215  3@5 Average
18585.08 50.35 74.80 -23.65 60.41 38.30 24.96 63.78 -9.54 146 24 PEAK
18585.88 39.13 54.8@ -14.87 49.19 38.38 24.96 63.78 -9.54 146 24 Average
24730.08 42.24 B88.20 -45.96 43.68 39.34 28.97 68.21 -9.54 168 15 Peak
24780.88 32.02 68.20 -36.18 33.46 39.34 28.97 6@.21 -9.54 160 15 Average
3897508 49.41 88.20 -38.79 47.78 40.35 32.el 6l.79 -9.54 159 318 Peak
38975.88 39.13 68.20 -29.87 37.58 48.35 32.61 61.79 -9.54 159 318 Average

0~ e b e

Mz dBuv/m dBuv/m  dB  dBuv  dB/m dB dB de e deg
12390.88 51.11 74.0@ -22.89 34.80 38.94 28.17 42.92 @.12 1@@ 91 PEAK
12390.88 40.67 54.00 -13.33 24.36 38.94 20,17 42.92 @.12 lee 91 Average
18585.08 48.56 74.00 -25.44 58.62 38.30 24.95 63.78 -9.54 142 349 PEAK
18585.88 37.72 54.8@ -16.28 47.78 38.38 24.9% 63.78 -9.54 142 349 Average
24730.08 43.38 88.20 -44.90 44.74 39.34 28.97 68.21 -9.54 160 30 Peak
24780.88 33.92 68.20 -34.28 35.36 39.34 28.97 6@.21 -9.54 160 38 Average
38975.88 50.70 88.20 -37.50 49.07 48.35 32.61 6l.79 -9.54 1% 331 Peak
38975.88 48.35 68.20 -27.85 38.72 48.35 32.61 61.79 -9.54 156 331 Average

R T ST e

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT Report No. : FR4N0920H

Pol. Horizontal Vertical
mLeveHdBqu) mLeveI{dBnWm)
1225 115
101 1051
o8 15
100 700
17G s AVG{UNI)_6E o AVG(UN)_5E
~18G
B0 0
Av
g 115 115
11000 17200, 17400, 17600, 17800, 16000 11000 17200, 17400, 17600, 17800, 14000
Frequency (MHz) Frequency (MHz)
Ste RO Ste RO
Condition: AVG(UNIL) GE 3m HF 91200 Q2360 241101 HORTZONTAL Condition: AVG(UNTL) 6E 3m HF 91200 02360 241161 VERTICAL
TEL: 886-3-327-0868 Page Number : C18 of C129

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT

Report No. : FR4N0920H

Pol. Horizontal Fundamental
" Level (dBuV/m)
1225
1
105
EAK(UNI)_6E|
1 B
700
% g, sttt
MW
P
Lk
Peak Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK(UNIT) 6E 3m HF_8126D 02360 241181 HORIZONTAL
+ RBW:1080.000kHz VBW:3060.608KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.80 111,96 ------ ------ 180,71 34.88 14.32 37.95 0.08 360 71 PEAK
" Level (dBuV/m)
1225
ETiLY 1
10!
875
700
A >
2 ﬂ,_nm‘_.—-—”
\,,/wwmww"’"w
Lk
Avg Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG(UNIT)_6E 3m HF_31200 B2366 241101 HORIZONTAL
+ RBW:108@.800kHz VBW:0.618kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.80 185.73 ------ ------ 94.45 3488 14.32 37.95 o.08 300 71 AVERAGE
TEL: 886-3-327-0868 Page Number : C19 of C129

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT

Report No. : FR4N0920H

Pol. Vertical Fundamental
" Level (dBuV/m)
1225
1
105
EAK(UNI)_6E|
1 B
700
i ot il | g
" mem
R
Lk
Peak Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK(UNIT) 6E 3n HF_3126D 02360 241181 VERTICAL
+ RBW:1080.000kHz VBW:3060.608KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.80 111,09 ------ ------ 99.84 34,88 14.32 37.95 @.08 182 289 PEAK
" Level (dBuV/m)
1225
ETiLY 1
10!
875
700
A -
K ,._.—.«,_;u/’_"\k‘_.—o-""’ "
WMW
Lk
Avg Blank
1000 2240, 3480, AT20. 5960, 7200
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG(UNIT)_6E 3m HF_31200 B2366 241101 VERTICAL
+ RBW:108@.800kHz VBW:0.618kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.80 185.69 ------ ------ 94,44 34,88 14.32 37.95 0.08 182 289 AVERAGE
TEL: 886-3-327-0868 Page Number : C20 of C129

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920H

Pol. Horizontal Vertical
4o LEVel (dBuVim) 4o LEVEl (dBuVim)
1225 1225
1050 1050
105.0 105.0
815 815
I J ] | ohonie I J ] )l I
700 700,
AN T, L] L o AU T, L] I mE
y y e
L WWheus | " " Wl
350 350
175 175
Peak
1200 13760. 320, 26880. 33440, 40000 1200 13760. 320. 26880. 33440, 40000
AVg Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK(UNIT)_6E Im BBHA917@_1223 248624 HORIZONTAL Condition: PEAK(UNIT)_6E m BBHA9178_1223 248624 VERTICAL
Linit Read  Ant Csble Preamp  Aux APos  TPos Linit Read  Ant Csble Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuwW dB/m dB B dB cm deg MHz dBuV/m dBuwV/m  dB dBwW dB/m dB B dB cm deg
1 12838.80 52.39 88.28 -35.81 35.81 39.56 20.54 42.85 @.13 - -- PEAK 1 12830.80 51.68 88.28 -36.52 34.39 39.56 20.54 42.85 8.13 - -- PEAK
2 1924588 53.85 74.00 -20.95 62.67 38.81 25.41 63.50 -9.54 109 54 PEAK 2 19245.00 51.19 74.00 -22.99 60.72 38.81 25.41 63.58 -9.54 181 324 PEAK
3 19245.00 41.89 54.00 -12.91 50.71 38.81 25.41 63.50 -9.54 181 324 Average 3 1924500 39.26 54.08 -14.74 48.88 38.81 25.41 63.50 -9.54 181 324 Average
4 32675.8@ 50.16 88.20 -33.84 47.29 48.50 33.22 61.31 -9.54 199 296 PEAK 4 32675.8@ 51.45 88.28 -36.75 48.58 48.50 33.22 61.31 -9.54 10l 20 PEAK
5 32075.0@ 37.96 68.20 -38.24 35,09 48.50 33.22 6l.31 -9.54 199 296 Average 5 32075.80 39.38 68.20 -28.82 36.51 48.50 33.22 6L.31 -9.54 1ol 20 Average
TEL: 886-3-327-0868 Page Number : C21 of C129

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
mLeveHdBqu) mLeveI{dBnWm)
1225 115
101 1051
o8 15
100 700
17G s AVG{UNI)_6E o AVG(UN)_5E
~18G
B0 0
Av
g 115 115
11000 17200, 17400, 17600, 17800, 16000 11000 17200, 17400, 17600, 17800, 14000
Frequency (MHz) Frequency (MHz)
Ste RO Ste RO
Condition: AVG(UNIL) GE 3m HF 91200 Q2360 241101 HORTZONTAL Condition: AVG(UNTL) 6E 3m HF 91200 02360 241161 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C22 of C129

FAX: 886-3-327-0855
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4

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_Full RU_5955MHz

ANT 4+3
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
105.0 105.0
00 ! m
525 525
350 30
175 175
Peak
5825 5851, 5877, 5903, 5929, 5955 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: PEAK BE(UNTT)_6E 3m HF_91200_8236@_241181 HORIZONTAL Condition: PEAK(UNIT)_6E 3m HF_9128D 02368_241181 HORIZONTAL
: RBW:1060.688kHz VB\:3808.806kHz SWT:Auto + RBMW:1000.060kHz VB:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5922.50 69.26 88.20 -18.94 59.11 34,38 13.78 37.93 0.0 380 25 PEAK 1 5955.80 118,91 ------ ------ 180.75 34.26 13.83 37.93 o.08 360 25 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875
00 700 AVG{UNIN_SE

1 U T LT
5?‘5/_AMMM 25

350 30
175 175
Avg
5825 5851, 5877, 5903, 5929, 5955 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII) 6 3m HF_9126D 62360 24111 HORIZONTAL Condition: AVG(UNII)_6E 3m HF_91200_8236@ 241181 HORIZONTAL
: RBW:1060.608kHz VBM:0.010kHz SWT:Auto + RBMW:1600.060kHz VBW:6.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592458 57.29 68.20 -10.91 47.14 34,38 13.78 37.93 @.ee 380 25 AVERAGE 1 5955.80 183.33 ------ ------ 93.16 34.28 13.82 37.93 0.0 360 25 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C23 of C129

FAX: 886-3-327-0855
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